
CATALOG 809866
R03-10

MANITOU NORTH AMERICA, INC.
6401 IMPERIAL DRIVE
Waco, TX 76712--6803

NOTE: Manitou Forklift Manuals are continually updated and subject to change
without prior notice. If your Forklift Model or parts are not found in this manual,
please contact your dealer or the Manitou North America Parts Department

for the latest information and parts availability.

WARNING

Specially designed TMP/TMV F ork s  must
be replaced with Factory Approved Forks
ONLY! See your Dealer or contact
Manitou North America, Inc..

TMP-55/TMP-55-HT
   TMV-55/TMV-55-HT

 

      PARTS  MANUAL

 

 

  
 

For Parts Orders contact your Manitou North America Dealer or call:

Manitou North America, Parts Dept. 800--425--3727 or (254) 799--0232

Parts Dept. Fax: (254) 867--6504 Website: www.manitou--na.com





GENERAL INFORMATION

The purpose of this catalog is to provide illustrations for identifying and ordering Forklift Truck
parts. The illustrations provide a general description andmaynot show the exact shape or detail
of the parts or components represented.

The parts are identified by an Itemnumber on the Illustration Page. Find the Itemnumber for the
part desired, then locate that Item Number under the ”Item” column on the parts page. The part
numberwill be locateddirectly to the right of the Itemnumber. Also provided is a part description,
dimensions (where necessary), quantity of parts required and the Truck Model Identification.

When ordering parts or requesting technical information, the following numbers are required:

Truck Model No.:

Truck Serial No.:

Engine Serial No.:

Hydrostatic Pump (Transmission) Serial No.

Hydrostatic Motor (front left) Serial No.

Hydrostatic Motor (front right) Serial No.

Hydrostatic Motor (rear, steering) Serial No.

Attachment Model No.:

Attachment Serial No.:

For quick reference it is recommended these numbers be recorded as soon as possible.





ALPHABETICAL CONTENTS 
TMP/TMV 55 & 55 HT CATALOG 809866 02-10

Description, PageNumber

AIR INTAKE, 6

BRAKE ASSY., 25

CAB TMP,  18

CAB TMV,  19

CARRIAGE ASSY. FRAME & ROTATOR, 37

DECAL TANK, 33

DECAL , 32

ELECTRICAL TMP, 22

ELECTRICAL TMV, 24

ELECTRICAL , 23

ENGINE COOLING & OIL COOLER, 29

ENGINE COOLING, RADIATOR, 30

ENGINE INSTALLATION, 4

ENGINE EXHAUST     5

ENGINE PRE-ASSY. , 3

ENGINE, PERKINS ALTERNATOR, 51

ENGINE, PERKINS CRANKSHAFT,  

PISTONS & RODS, 53

ENGINE, PERKINS CYLINDER BLOCK, 39

ENGINE, PERKINS CYLINDER HEAD, 40

ENGINE, PERKINS EXHAUST MANIFOLD, 52

ENGINE, PERKINS FLWHEEL & HOUSING, 49

ENGINE, PERKINS GASKET SET, 47

ENGINE, PERKINS OIL PAN, 44

ENGINE, PERKINS OIL REL. PLUG MISC.,43

ENGINE, PERKINS ROCKER ARMS, 41

ENGINE, PERKINS STARTER MOTOR, 50

ENGINE, PERKINS THROTTLE MISC., 42

ENGINE, PERKINS TIMING GEAR &   

CAMSHAFT, 48

ENGINE, PERKINS VALVE COVER &  

BREATHER, 45

ENGINE, PERKINS WATER PUMP, 46

EXHAUST, 5

FILTERS AND BELTS, 1

FRONT FENDER MOUNTING TMP, 31

FUEL LINE , 14

FUEL TANK , 15

HOOD , 20

HYDRAULIC MAINE, 8

HYDRAULIC TANK ASSY. , 7

HYDRAULICS, PRESSURE REDUCING VALVE, 54

HYDROSTATIC  TMP, 12

HYDROSTATIC TMV, 13

HYDROSTATIC MOTOR, FRONT WHEELS, STNRD  

& HT, 56

HYDROSTATIC MOTOR, REAR STEER, HT, 55

HYDROSTATIC MOTOR, REAR STEER, STANRD, 57

INDEX PAGES, 

MAST ASSY. HOSE KIT TMP, 38

MAST ASSY. KIT 3 ST. TMP, 36

MAST EXTENSION , 27

MAST EXTENSION LINES, 28

MAST LIFT/TILT/SS LINES TMV, 11

MAST MOUNTING , 26

MAST,HYD. LIFT, TILT SIDE SHIFT LINES, 10 

STABILIZER  TMP, 35

STABILIZER  TMV, 34

STEERING , 21

THROTTLE , 16

TIRE APPLICATION, 2

YOKE/STEERING MECHANICAL, 17



4 AA 945 4 AA 946

10 AA 844 10 AA 845

4 AA 947

INDEX
 PAGE

1

2 AA 228 4 AA 9443 AA 339

 I
N
D
E
X

1FILTERS & BELTS TIRE APPLICATION

ENGINE, INSTALLATION

HYDRAULIC TANK ASSY. HYDRAULIC, MAIN

ENGINE, EXHAUST AIR INTAKE

ENGINE, PRE-ASSY. 32

654

87

TMP 55/ TMV 55

SPARE TIRE - ALL TMT APPLICATIONS

TMP 55HT/ TMV 55HT

NOTES: UNLESS SPECIFIED OTHERWISE

 1. APPLY RED LOCTITE TO ALL MALE FASTENER THREADS.

BOLT TORQUE SEQUENCE

TORQUE SCREWS TO
7 FT-LB [10Nm] MAX

SEE TORQUE SEQUENCE 
DIAGRAM AT RIGHT

ENGINE
OIL FILTER
702577

AIR FILTER
227959

SAFETY
AIR FILTER
227960 HYDRAULIC

OIL
STRAINER
721939

HYDRAULIC
OIL FILTER
686236

FUEL
FILTER
109401

ENGINE
BREATHER
703289

HYD OIL
BREATHER

CAP
425501 FAN BELT

702738 SELF--CLEANING
PRE--FILTER
   806766

 
 

  

GLASS
BOWL
128592

WASHER
138195

HYDRAULIC
OIL FILTER
600533



4 AB 211 4 AC 311

 6 BB 214  7 AA 75

4 AC 312

INDEX
 PAGE

2

10 AB 76 4 AB 21010 AB 77

 I
N
D
E
X

10MAST, TILT, LIFT-TMP MAST, TILT, LIFT-TMV

HYDROSTATIC - TMV

THROTTLE YOKE, STEERING

FUEL LINE FUEL TANK

HYDROSTATIC - TMP 1211

151413

1716
























































































































PRIORITY VALVE DETAIL

SELECTOR VALVE DETAIL

PUMP DETAIL

TH7 VALVE DETAIL

PRIORITY VALVE 
DETAIL

SELECTOR VALVE 
DETAIL

PUMP DETAIL

TH7 VALVE DETAIL

SEE 
YOKE/STEERING
MECH GROUP

SEE ENGINE 
MOUNTING GROUP

SEE MAIN
HYDRAULIC GROUP

THROTTLE ADJUSTMENT:
1. ADJUST PEDAL TO 'POSITION A' AND EXTEND 10mm BOLT UNTIL IT TOUCHES THE BOTTOM OF THE PEDAL
   AS SHOWN. TIGHTEN JAM NUT TO LOCK POITION.
2. WITH PEDAL MAINTAINED IN THIS POSITION, ADJUST THROTTLE CABLE AT ENGINE THROTTLE CAM UNTIL
   CAM IS IN FULL THROTTLE POSITION.

NOTE: THIS ADJUSTMENT SHOULD ALLOW FOR NO EXTRA TENSION ON THE THROTTLE CAM, OTHER THAN THE 
RESISTANCE OF THE THROTTLE SPRING, AND SHOULD PROTECT CABLE ENDS FROM DAMAGE.

DETAILED SECTION VIEW



10 BA 384 11 AA 1423

11 AA 1424 6 BA 295      

11 AA 

INDEX
 PAGE

3

8 AA 743 9 AA 5018 AA 744

 I
N
D
E
X

18CAB - TMP CAB - TMV

STEERING

ELECTRICAL - TMV BRAKE ASSY.

ELECTRICAL - TMP ELECTRICAL

HOOD 2019

232221

2524

RETURN LINE TO HYDRAULIC
TANK FITS ON "T" CONNECTION

W/WHEEL MOTOR RETURN LINE.

SEE ENGINE
PRE-ASSEMBLY

T

MAST EXTEND - RH SIDE REAR PORT

MAST EXTEND - RH SIDE FRONT PORT

TANK LINE - STEERING

BRAKES TANK LINE
TH7 TANK LINE

STEER L

STEER R

STABELIZER TOP PORT
STABELIZER VALVE BOT PORT

RH, LH, T STEER HOSES

TH7 VALVE



4 AA 948 4 AA 949  9 AA 502

INDEX
 PAGE

4

 5 AB 88 10 AE 111710 AE 1116

 I
N
D
E
X

26MAST, MOUNTING MAST, EXTENSION

ENGINE & OIL COOLING RADIATOR FRONT FENDER

MAST, EXTENSION LINES 2827

313029

USE LOCTITE RED TO ASSEMBLE

INSTALL AFTER ASSEMBLY
INTO FRAME.  ADJUST TO
CENTER CARRIAGE INTO FRAME.

SHIM ROLLERS TO HAVE
FULL CONTACT WITH
CHANNEL ROLLING SURFACE.

* - INDICATES QUANTITY-(AS REQUIRED)
    MINIMUM OF 4.



10 AG 270 5 AB 88

10 AC 96

5 AC 70

INDEX
 PAGE

5

12 AA 584 10 AG 26912 AA 585

 I
N
D
E
X

32DECALS DECALS, TANK

STABILIZER - TMP

MAST ASSY., HOSE KIT

MAST  ASSY., KIT 3-STAGE FACE FRAME ROTATOR, CARRIAGE

STABILIZER - TMV 3433

373635

38

DETAIL 'B'

B

DETAIL 'A'



I
N
D
E
X

INDEX
PAGE
6

 39.00                                                                            40.00                                                                           41.00

42.00                                                                              43.00                                                                           44.00

 45.00                                                       

ENGINE, PERKINS CYLINDER BLOCK ENGINE, PERKINS CYLINDER HEAD ENGINE, PERKINS ROCKER ARMS

ENGINE, PERKINS THROTTLE MISC. ENGINE, PERKINS OIL RELIEF PLUG, MISC. ENGINE, PERKINS OIL PAN

ENGINE, PERKINS VALVE COVER AND BREATHER

4 AA 4 AA 4 AA

4 AA 4 AA 4 AA

4 AA



I
N
D
E
X

INDEX
PAGE
7

46.00  47.00  48.

 49.00                                                                             50.00                                                                          51.00

 52.00

ENGINE, PERKINS WATER PUMP ENGINE, PERKINS GASKET SET ENGINE, PERKINS TIMING GEAR AND CAMSHAFT

ENGINE, PERKINS FLYWHEEL AND HOUSING ENGINE, PERKINS STARTER MOTOR ALTERNATOR, PERKINS ENGINE

ENGINE, PERKINS EXHAUST MANIFOLD

4 AA 4 AA 4 AA

4 AA 4 AA 4 AA

4 AA



I

N

D

E

X

   54.00                                                                                55.00 

  56.00     HYDROSTATIC MOTOR, REAR STEER, STD MODELS                57.00              

                                                                                   

ENGINE, PERKINS CRANKSHAFT, PISTONS AND ROD          HYDRAULICS, PRESSURE REDUCING VALVE                                                    HYDROSTATIC MOTOR, REAR STEER, HT MODELS    

HYDROSTATIC MOTOR,FRONT WHEELS,STD AND HT                                                                                                                                                                                                                                                 

  53.00

INDEX
PAGE          
8

4 AA

10 EA 10 EA

10 AE 10 CE



FILTERS AND BELTS

TMP-55
TMV-55
  
  

TMP-55 HT
TMV-55 HT
 
  

MBF

ENGINE
OIL FILTER
702577

AIR FILTER
227959

SAFETY
AIR FILTER
227960 HYDRAULIC

OIL
STRAINER
721939

HYDRAULIC
OIL FILTER
686236

FUEL
FILTER
109401

ENGINE
BREATHER
703289

HYD OIL
BREATHER

CAP
425501 FAN BELT

702738 SELF--CLEANING
PRE--FILTER
   806766

 
 

1.00

GLASS
BOWL
128592

WASHER
138195

HYDRAULIC
OIL FILTER
600533

 2 AA 228



3 AA 339 TIRE APPLICATION CHART
TMP-55    
TMV-55

TMP-55 HT
TMV-55 HT

SPARE TIRE - ALL TMT APPLICATIONS

TMP 55/ TMV 55

TMP 55HT/ TMV 55HT

2.00



1         806016             TIRE GROUP(Reference)

2         805968R           TIRE ASSY. (Steer Tire Included)                                                      

3         805968L           TIRE ASSY.                                                                                  

4         805967             RIM ASSY.   (Steer Rim  Included)                                               

5         574154             TIRE, 10x16.5   (Steer Tire Included)                                           

6         77202               VALVE STEM                                                                                

7         601698             WHEEL LUG NUT                                                                      

8         800296             TIRE SEALANT                                                                           

9         805999             TIRE GROUP(Reference)                                                                                              

10        806005             TIRE ASSY.  (Steer Tire Included)                                                              

11        805998             TIRE ASSY.                                                                                                 

12        805966             TIRE ASSY.   (Steer Rim  Included)                                                            

13        803968             TIRE, 31x15.5  (Steer Tire Included)                                                          

14        B2258               VALVE STEM                                                                                           

ITEM PART NO. DESCRIPTION

TIRE APPLICATION

3 AA 339QTY.

1- TMP-55

2- TMV-55

3- TMP-55 HT

4- TMV-55 HT

1/1

2.00

1     2     3    4    5     6    7     8    9    10   12  13

1        1

2        2

1        1

2        2

2        2

3        3

A/R  A/R

6        6

1   1

2   2

1   1

2   2

2   2

3   3



 



4 AA 944 ENGINE, PRE-ASSEMBLY 
TMP-55    
TMV-55

TMP-55 HT
TMV-55 HT

3.00



ITEM PART NO. DESCRIPTION

ENGINE PRE-ASSY.

4 AA 944QTY.

1- TMP-55

2- TMV-55

3- TMP-55 HT

4- TMV-55 HT

1/1

3.00

1     2     3    4    5     6    7     8    9    10   12  13

1       803950 ENGINE PERKINS 404C-22

2       806711 PUMP AV4G56DA1D732R-NZC02F025SREXROTH                             

3       K55634 BOLT, 3/8-16 x 1

3       K34807 WASHER, 3/8 LOCK

5       804239 PLATE, PUMP MOUNT                                                                            

4       63545 BOLT, M10-1.5x35 PC8.8 HEX

5       K45740 BOLT, 5/8-11 X 1.50 "

6       K44881 WASHER, 5/8 FLAT WACO BOLT AND NUT                                    

7       K34811 WASHER, 5/8 LOCK

8       687468 KTR COUPLING

9       804061 SPACER, FAN

10     803948 FAN, MULTI-WING 16" dia.

11     61676 WASHER, M12 FLAT

12     804410 BOLT, M12x85mm PC8.8

13      806305 BRKT, FUEL FILTER CAT 3024

14     KN630187 N/D WASHER, LOCK M14                                                                 

15     176716 BOLT, HEX M14-1.5 x 30mm

16     42232 WASHER, M10 LOCK

17      60360 BOLT, M10-16 HEX

18      29437 WASHER, M10 FLAT

19      K20386 BOLT, 5/16-18 x 1

23      K34806 WASHER

20      247580 PUMP, HYDRAULIC 26 cc

50      803936 DRIVE KIT, SAE B

21      807263 FUEL FILTER COVER                                                                                    

22      56354 NUT M10 ZIP3                                                                                

23      42232 WASHER M10

24      687467 BELL HOUSING

25      42231 WASHER M12 LOCK

26      29450 BOLT M12-40

27      63544 HEX BOLT M10

28      243297 HEX BOLT M10-140

29      63545 HEX BOLT M10-35

30      29437 WASHER FLAT M10

1

1

12

12

1

2

2

2

2

1

1

1

3

3

1

2

2

2

2

2

8

8

1

1

1

1

1

1

1

1

1

1

1

1

1

1

12

12

1

2

2

2

2

1

1

1

3

3

1

2

2

2

2

2

8

8

1

1

1

1

1

1

1

1

1

1

1

1

1

1

12

12

1

2

2

2

2

1

1

1

3

3

1

2

2

2

2

2

8

8

1

1

1

1

1

1

1

1

1

1

1

1

1

1

12

12

1

2

2

2

2

1

1

1

3

3

1

2

2

2

2

2

8

8

1

1

1

1

1

1

1

1

1

1

1

1



 



ENGINE,  INSTALLATION
TMP-55    
TMV-55

TMP-55    
TMV-55

4 AA 945

4.00



ITEM PART NO. DESCRIPTION

ENGINE INSTALLATION

4 AA 945QTY.

1- TMP-55

2- TMV-55

3- TMP-55 HT

4- TMV-55 HT

1/1

4.00

1     2     3    4    5     6    7     8    9    10   12  13

2        44807 BOLT, HEX M12             

3        61676 WASHER, M12 FLAT                                                                            

4        42231 WASHER, M12 LOCK                                                                           

5        58588 BOLT, M16 X 2.0, 35 mm                                                                      

6        42322 WASHER, M16 LOCK                                                                           

7        62203 WASHER                                                                                               

8        803783 MOUNT, REAR                                                                                      

9        63547 BOLT M12 X 30mm                                                                               

10      29437 WASHER                                                                                               

11      42231 WASHER                                                                                               

12      227128 SHOCK MOUNT                                                                                    

13      42256 WASHER, M14 LOCK                                                                           

14      804152 BRACKET, WLDMNT, RH                                                                    

15      804153 BRACKET, WLDMT, LH

16      470871 WASHER, M14

17      496572 BOLT, M14                                                                                             

6
6
6
3
3
3
1
8
1

8
3
8
1
1
8
8

6
6
6
3
3
3
1
8
1

8
3
8
1
1
8
8

6
6
6
3
3
3
1
8
1

8
3
8
1
1
8
8

6
6
6
3
3
3
1
8
1

8
3
8
1
1
8
8



 



ENGINE, EXHAUST TMP-55    
TMV-55

TMP-55    
TMV-55

4 AA 946

5.00



1         803963             GASKET, EXHAUST FLANGE                                                                 

2         807189             MUFFLE, WELDMENT                                                                            

3         42325               WASHER, M8 LOCK                                                                               

4         57446               BOLT, M8-HEX                                                                                         

5         804119             U-BOLT EXHAUST CLAMP                                                                      

6         807191             EXHAUST  PIPE WELDMENT                                                                            

ITEM PART NO. DESCRIPTION

ENGINE EXHAUST 

4 AA 946QTY.

1- TMP-55

2- TMV-55

3- TMP-55 HT

4- TMV-55 HT

1/1

5.00

1     2     3    4    5     6    7     8    9    10   12  13

1

1

4

4

1

1

1

1

4

4

1

1

1

1

4

4

1

1

1

1

4

4

1

1



 



4 AA 947
AIR INTAKE 

TMP-55    
TMV-55

TMP-55 HT
TMV-55 HT

6.00



ITEM PART NO. DESCRIPTION

AIR INTAKE 

4 AA 947QTY.

1- TMP-55

2- TMV-55

3- TMP-55 HT

4- TMV-55 HT

1/1

6.00

1     2     3    4    5     6    7     8    9    10   12  13

1            806767          INTAKE FILTER ASSY.                                                                               

2            806766          INTAKE PRE CLEANER                                                                             

3            425923          ELBOW 2” RUBBER                                                                                   

4            806769          INTAKE HOSE ADAPTER                                                                          

5            806247          WELD, AIR CLEANER BRKT.                                                                     

6            B2236-9        WORM DRIVE HOSE CLAMP                                                                    

7            K20344          BOLT,                                                                                                          

8            K33795          NUT                                                                                                            

9            K44719          WASHER, FLAT                                                                                         

10           Z2441-4.50   TUBE 2” OD                                                                                               

11           Z2441-7.75   TUBE 2” OD                                                                                                

12           19740            RAIN CAP                                        

1

1

2

2

1

6

4

4

4

1

1

1

2

2

1

6

4

4

4

1

1

1

1

1

2

2

1

6

4

4

4

1

1

1

2

2

1

6

4

4

4

1

1

1



 



10 AA 844
HYDRAULIC TANK ASSY. 

TMP-55    
TMV-55

TMP-55 HT
TMV-55 HT

NOTES: UNLESS SPECIFIED OTHERWISE

 1. APPLY RED LOCTITE TO ALL MALE FASTENER THREADS.

BOLT TORQUE SEQUENCE

TORQUE SCREWS TO
7 FT-LB [10Nm] MAX

SEE TORQUE SEQUENCE 
DIAGRAM AT RIGHT

7.00



1          805979            HYDRAULIC TANK GROUP                                                                      

2          63727              BOLT M10 HEX                                                                                          

3          19911              FILTER SUCTION                                                                                      

4          189535            PLUG, DRAIN                                                                                            

5          189536            SEAL, DRAIN PLUG                                                                                  

6          800372            ACCESS COVER GASKET                                                                       

7          800370            ACCESS COVER ASSY.                                                                            

8          425501            FILLER CAP, VENTED                                                                               

10        K8-326            SEAL                                                                                                           

11        63754              BOLT, M8 HEX                                                                                           

12        42325              WASHER, M8 LOCK                                                                                  

13        61674              WASHER, M8 FLAT                                                                                   

14        687425            HYDRAULIC FILTER                                                                                 

15        B114A4            PIPE PLUG 1/2 NPT                                                                                  

ITEM PART NO. DESCRIPTION

HYDRAULIC TANK 

10 AA 844 QTY.

1- TMP-55

2- TMV-55

3- TMP-55 HT

4- TMV-55 HT

1/1

7.00

1     2     3    4    5     6    7     8    9    10   12  13

1

8

1

1

1

1

1

1

1

4

4

4

1

1

1

8

1

1

1

1

1

1

1

4

4

4

1

1

1

8

1

1

1

1

1

1

1

4

4

4

1

1

1

8

1

1

1

1

1

1

1

4

4

4

1

1



 



10 AA 845
HYDRAULIC MAIN 

TMP-55    
TMV-55

TMP-55 HT
TMV-55 HT

8.00



ITEM PART NO. DESCRIPTION

HYDRAULIC, MAIN

10 AA 845QTY.

1- TMP-55

2- TMV-55

3- TMP-55 HT

4- TMV-55 HT

1/1

8.00

1     2     3    4    5     6    7     8    9    10   12  13
1 804156 VALVE ASY, 5 SECTIONS 1      1      1      1   

2 524719 FITTING 1      1      1      1

3 42232 WASHER, M10 LOCK 11     11    11    11

4 18804 BOLT, CHC M10-1.5x30mm 8      8      8      8

5 179313 CLAMP, HOSE 4      4      4      4

6 804414 HOSE, CUT LENGTH 1      1       1     1

7 812525 TUBE WELDMENT 1      1       1     1

8 58528 NUT 1     1        1     1

9 42325 WASHER, M8 LOCK 1      1       1     1

10 61674 WASHER, M8 FLAT 1      1       1     1

11 57446 BOLT, M8-1.25x25 HEX 1      1       1     1

12 807729 FITTING WELDMENT, MODIFIED 1      1       1     1

13 800883 TEE FITTING 1      1       1     1

14 58536 BOLT,M10-1.5x45 PC8.8 3      3       3     3

15 58540 BOLT,M10-1.5x90 PC8.8 3      3       3     3

16 56354 NUT, M10 X 1.25 HEX 3      3       3     3

17 800615 HOSE 1      1       1     1

18 199728 BOOT, SINGLE LEVER 5      5       5     5

19 R19452-10 ELBOW 90 1      1       1     1

20 807482 HOSE ASY. 1      1       1     1

21 806313 HOSE ASSY 1      1       1     1

22 804809 ADAPTER, MA22L/MA22X150 JE 1      1       1     1

23 33593 CLAMP, HOSE 4      4       4     4

24 202218  FITTING, RAC CD CRANTE 1      1       1     1

25 807425 TEST FITTING 1      1       1     1

26 807540    HOSE 1      1       1     1

27 222661 FITTING 1      1       1     1

28 Z2249-.50 SPACER 3      3       3     3

29 R19452-7 FITTING ELBOW 1      1       1     1

30 109712 O-RING 1      1       1     1



 



10 AB 76
MAST, TILT, LIFT,  - TMP TMP-55    TMP-55 HT



































































10.00



ITEM PART NO. DESCRIPTION

MAST, TILT, LIFT - TMP

10 AB 76QTY.

1- TMP-55

2- TMV-55

3- TMP-55 HT

4- TMV-55 HT

1/2

10.00

1     2     3    4    5     6    7     8    9    10   12  13

1 804963 HOSE ASY.

2 805963 HOSE ASY.

3 805799 HOSE ASY.

4 425131 ELBOW, BLKHD UNION(6WELO-WLNL)

5 801659 HOSE ASY.

6 801660 HOSE ASY.

7 800554 TEE

8 M0001183 ELBOW

9 805986 HOSE ASY. (LIFT UP)

10 805987 HOSE ASY. (LIFT DWN.)

11 800554 TEE

12 800542 CONNECTOR

13 R24062 ORIFICE

14 800556 HOSE ASY.

15 805989 HOSE ASY. (TILT DWN.)

16 805988 HOSE ASY. (TILT UP)

17 168758 COLLAR

18 168494 PLATE, COLLAR RETAINER

19 800557 HOSE ASY.

20 B3698-26 CLAMP, HOSE

21 805985 HOSE ASY. (S.S. BAR. END)

22 805984 HOSE ASY. (S.S. ROD END)

23 806211  GUIDE AS.

24 806219 HOSE WRAP

25 806212 PLATE, BULKHEAD

26 5804 BOLT, M10 x 25

27 42232   WASHER, M10 LOCK

28 R18147-2 FITTING

29 805959 HOSE ASY.

30 805960 HOSE ASY.

31 R19452-4 FITTING

1

1

1

8

1

1

1

1

1

1

1

1

1

1

1

1

18

8

1

2

1

1

1

1

1

6

6

8

1

2

2

1

1

1

8

1

1

1

1

1

1

1

1

1

1

1

1

18

8

1

2

1

1

1

1

1

6

6

8

1

2

2



ITEM PART NO. DESCRIPTION

MAST,TILT, LIFT - TMP

10 AB 76QTY.

1- TMP-55

2- TMV-55

3- TMP-55 HT

4- TMV-55 HT

32      804304             REDUCER                                                                                                  

33      803029             TEE, ORFS                                                                                                 

34      804159             FITTING                                                                                                     

35      807304             HOSE ASSY.                                                                                               

36      R19452-6         ELBOW 90                                                                                                  

38      804206             CAVITY PLUG                                                                                             

39      K64-6               PLUG #6                                                                                                     

40      804365             MANIFOLD, RELIEF VALVE                                                                       

41      804206             TEE, #6                                                                                                       

42      804310             RELIEF VALVE                                                                                           

43      807302             HOSE ASSY.                                                                                              

44      807303             HOSE ASSY.                                                                                              

45      803026             FITTING                                                                                                     

2/2

1     2     3    4    5     6    7     8    9    10   12  13

1

1

1

1

1

1
1
1
1
1
3
3
10

1

1

1

1

1

1
1
1
1
1
3
3
10

10.00



 



10 AB 77
MAST, TILT, LIFT -TMV

   
TMV-55 TMV-55 HT
































































    VALVE HOSES

POSITION      ITEM #
A               5
B               5
E               4
F               3
G               2
H               27

11.00



ITEM PART NO. DESCRIPTION

MAST, TILT, LIFT-TMV

10 AB 77QTY.

1- TMP-55

2- TMV-55

3- TMP-55 HT

4- TMV-55 HT

1/1

11.00

1     2     3    4    5     6    7     8    9    10   12  13

1 805961 HOSE ASSY. 1              1

2 805963 HOSE ASSY. 1              1

3 807599 HOSE ASSY. 1              1

4 805960 HOSE ASSY. 2              2

5 805959 HOSE ASSY. 6              6

6 425131 ELBOW, BLKHD UNION(6WELO-WLNL) 1              1

7 805986 HOSE ASSY. (LIFT UP) 1              1

8 805987 HOSE ASSY. (LIFT DWN.) 1              1

9 800554 TEE 1              1  

10 800542 CONNECTOR 1              1

11 R24062 ORIFICE 1              1

12 800556 HOSE ASSY. 1              1

13 805989 HOSE ASSY. (TILT DWN.) 1              1

14 805988 HOSE ASSY. (TILT UP) 18            18

15 168758 COLLAR 8              8

16 168494 PLATE, COLLAR RETAINER 1              1

17 800557 HOSE ASSY. 2              2

18 B3698-26 CLAMP, HOSE 1              1

19 805985 HOSE ASSY. (S.S. BAR. END) 1              1

20 805984 HOSE ASSY. (S.S. ROD END) 1              1

21 806211  GUIDE AS. 1              1

22 806219 HOSE WRAP 1              1

23 806212 PLATE, BULKHEAD 6              6

24 5804     BOLT, M10 x 25 6              6

25 42232   WASHER, M10 LOCK 6              6

26 R18147-2 FITTING 1              1

27 807601 HOSE ASSY 5              5

28 R18147-3 FITTING 2              2

29 R19452-4 ELBOW 4              4

30 807656 BULKHEAD NUT                                                                                            2 2



 



 4 AB 210
HYDROSTATIC, TMP

TMP-55

    
TMP-55 HT

PRIORITY VALVE DETAIL

SELECTOR VALVE DETAIL

PUMP DETAIL

TH7 VALVE DETAIL

12.00



ITEM PART NO. DESCRIPTION

HYDROSTATIC - TMP 

 4 AB 210QTY.

1- TMP-55

2- TMV-55

3- TMP-55 HT

4- TMV-55 HT

1/3

12.00

1     2     3    4    5     6    7     8    9    10   12  13

1 524573 MOTOR, FRONT HYD WHEEL 2               -

2 524570 MOTOR, COMPLETE REAR WHEEL 1               1

3 75498   VALVE, TH7 1               -

4 800475 VALVE, PRIORITY FLOW DIVERTER 1               1

5 202243 VALVE, SOLENOID OP. SELECTOR 1               1

6 524582 BLOCK, DISTRIBUTION 1               1

7 800085   PLATE, FRONT BULKHEAD 2               2

8 202731 SCREW, M8-1.25 BUTTON HEAD 4               4

9 800524 HOSE ASY. 4               4

10 800074 HOSE ASY. 2               2

11 800555 HOSE ASY. 2               2

12 204505 HOSE ASY. 1               1

13 405951 FITTING, M16 90d BULKHEAD 6               6

14 405950 NIPPLE 3               3

15 800552 NUT, M22x1.5 (M16 BULKHEAD) 4               4

16 800553 NUT, M18x1.5 (M12 BULKHEAD) 2               2

17 800528 HOSE ASY. 1               1

18 800527 HOSE ASY. 1               1

19 800069 HOSE ASY. 2               2

20 168735 FITTING, M12 TEE ADAPTER 2               2

21 497922 FITTING, M8 90 ADAPTER 6               6

22 190442 FITTING, M8 TEE ADAPTER 3               3

23 804424 HOSE ASY. 1               1

24 190330 HOSE ASY 2               2

25 800525 HOSE ASY. 1               1

26 480158 FITTING, M16-BSP-8 ADAPT. 12             11

27 192386 FITTING, M12-BSP-6 ADAPT. 3               3

28 800532 HOSE ASY. 1               1

29 804426 HOSE ASY. 1               1

30 802530 HOSE ASY. 1               1

31 175498 FITTING 3               3

32 487028 HOSE ASY. 2               2

33 175746 ADAPTER  M8 - M14x1.5 3               3

34 804167 HOSE ASSY 1               1



ITEM PART NO. DESCRIPTION

HYDROSTATIC- TMP

4 AB 210QTY.

1- TMP-55

2- TMV-55

3- TMP-55 HT

4- TMV-55 HT

2/3

1     2     3    4    5     6    7     8    9    10   12  13

35 33593   CLAMP, HOSE 2              2

36 800582 FITTING, ORB(M)-12 /INS-12 45d 1              1

37 800070 HOSE ASY 1              1

38 800777 HOSE ASY. 1              1

39 217047 FITTING,RAC.TE ADA.MA12S/FE12S 1              1

40 173038 ADAPTER, MA12S/MA22- 1              1

41 5818 BOLT, M12x85mm PC8.8 20            20

42 44672   NUT, M12-1.75 HEX LOCK 30            20

43 29475   BOLT, M12-1.75X45 PLTD HEX 10            --

44 804413 HOSE ASY. 1              1

45 800079 HOSE ASY 1              1

46 485973 FLANGE HALF, SAE 12 2              2

47 42232   WASHER, M10 LOCK 8              8

48 63545   BOLT, M10-1.5x35 PC8.8 HEX 4              4

49 193325 FITTING, M8-16(M)-M16(F) 90d 2              2

50 191197  FITTING, M8 - BSP-4 ADAPTER 7              7

51 525403 HOSE ASY. 1              1

52 801536 HOSE ASY. 1              1

53 524797 HOSE ASY. 1              1

54 524798 HOSE ASY. 1              1

55 800237 FITTING, PRIORITY VALVE 1              1

56 800883 MANIFOLD ASY., HYD RTN. 1              1

57 200709 FITTING, M33-M36 ADAPTER 1              1

58 524789 FITTING, M22-M22 ADAPTER 1              1

59 208561 FITTING, M20-M22 90%%C HOSE 1              1

60 194896 FITTING, M8-M12X1.5 ADAPTER 1              1

61 85822   O-RING, 24.99X3.53 [MM] 2              2

62 58540   BOLT, M10-1.5X90 PC8.8 HEX 4              4

63 168855 HOSE CLAMP HALF, TWIN 4              4

64 168854 CLAMP COVER PLATE 2              2

65 58530   BOLT, M8-1.25X45 PC8.8 HEX 2              2

66 54284   BOLT, M6-1X35 PC8.8 HEX 2              2

67 29489   WASHER, M6 FLAT 2              2
12.00



ITEM PART NO. DESCRIPTION

HYDROSTATIC-TMP

4 AB 210QTY.

1- TMP-55

2- TMV-55

3- TMP-55 HT

4- TMV-55 HT

3/3

1     2     3    4    5     6    7     8    9    10   12  13

68 62203   WASHER, FLAT M-16 2               2

69 42322   WAHER, M16 LOCK 2               2

70 42818   BOLT, M16-40 PC8.8 HEX 2               2

71 168855 HOSE CLAMP HALF, TWIN 4               4

72 168854 CLAMP COVER PLATE 2               2

73 58530 BOLT, M8-1.25x45 PC8.8 HEX 2               2

74 804169 HOSE ASY. 1               1

75 804168 HOSE ASY. 1               1

76         581335              WHEEL MOTOR                                                                                                      1

77         800664             VALVE, MODIFIEDFL. DIVIDER                                                                               1

78         191727             FITTING                                                                                                                    2

79         58589               BOLT                                                                                                                        10

80         171460             NUT                                                                                                                          10

12.00



 



4 AB 211
HYDROSTATIC, TMV

    
TMV-55 TMV-55 HT

PRIORITY VALVE 
DETAIL

SELECTOR VALVE 
DETAIL

PUMP DETAIL

TH7 VALVE DETAIL

SEE 
YOKE/STEERING
MECH GROUP

SEE ENGINE 
MOUNTING GROUP

SEE MAIN
HYDRAULIC GROUP

13.00



ITEM PART NO. DESCRIPTION

HYDROSTATIC - TMV 

4 AB 211QTY.

1- TMP-55

2- TMV-55

3- TMP-55 HT

4- TMV-55 HT

1/3

13.00

1     2     3    4    5     6    7     8    9    10   12  13

1 524573 MOTOR, FRONT HYD WHEEL 2             2

2 524570 MOTOR, COMPLETE REAR WHEEL 1             -

3 75498 VALVE, TH7 1             1

4 800475 VALVE, PRIORITY FLOW DIVERTER 1             -

5 202243 VALVE, SOLENOID OP. SELECTOR 1             1

6 524582 BLOCK, DISTRIBUTION 1             1

7 800085 PLATE, FRONT BULKHEAD 2             2

8 202731 SCREW, M8-1.25 BUTTON HEAD 4             4

9 800056 HOSE ASY. 4             4

10 800065 HOSE ASY. 2             2

11 800071 HOSE ASY. 2             2

12 171109  HOSE ASY. 1             1

13 405951 FITTING, M16 90d BULKHEAD 6             6

14 405950 NIPPLE 3             3

15 800552 NUT, M22x1.5 (M16 BULKHEAD) 4             4

16 800553 NUT, M18x1.5 (M12 BULKHEAD) 2             2  

17 800528 HOSE ASSY 1             1

18 800527 HOSE ASY. 1             1

19 800069 HOSE ASY. 2             2

20 168735 FITTING, M12 TEE ADAPTER 2             2

21 497922 FITTING, M8 90 ADAPTER 7             7

22 190442 FITTING, M8 TEE ADAPTER 3             3

23 804424 HOSE ASY. 1             1

24 190330 HOSE ASY 2             2

25 800525 HOSE ASSY 1             1

26 480158 FITTING, M16-BSP-8 ADAPT. 12          18

27 192386 FITTING, M12-BSP-6 ADAPT. 3              3

28 800532 HOSE ASY. 1              1

29 804426 HOSE ASY. 1              1

30 802530 HOSE ASY. 1              1

31 175498 FITTING 3              3

32 487028 HOSE ASY. 2              2

33 175746 ADAPTER  M8 - M14x1.5 3              3

34 807617 HOSE ASSY 1              1



ITEM PART NO. DESCRIPTION

HYDROSTATIC - TMV

4 AB 211QTY.

1- TMP-55

2- TMV-55

3- TMP-55 HT

4- TMV-55 HT

2/3

1     2     3    4    5     6    7     8    9    10   12  13

35 33593 CLAMP, HOSE 1               1

36 803269 CONNECTOR, 16F42EDMLO-S 1               1

37 169324 HOSE ASY 1               1

38 800777 HOSE ASY. 1               1

40 173038 ADAPTER, MA12S/MA22- 1               1

41 5818     BOLT, M12x85mm PC8.8 20            10

42 44672   NUT, M12-1.75 HEX LOCK 30            20

43 29475   BOLT, M12-1.75X45 PLTD HEX 10            10

44 804413  HOSE ASY. 1               1

45 800079 HOSE ASY 1               1

46 485973 FLANGE HALF, SAE 12 2               2

47 42232   WASHER, M10 LOCK 8               8

48 63545   BOLT, M10-1.5x35 PC8.8 HEX 4               4

49 193325 FITTING, M8-16(M)-M16(F) 90d 7               7

50 191197  FITTING, M8 - BSP-4 ADAPTER 7               7

51 525403 HOSE ASY. 1               1

52 524799 HOSE ASSY 1               1

53 524797 HOSE ASY. 1               1

54 524798 HOSE ASY. 1               1

55 800237 FITTING, PRIORITY VALVE 1               1

56 58530   BOLT, M8-1.25x45 PC8.8 HEX 2               2

57 803270 FITTING, M33-M36 ADAPTER 1               1

58 524789 FITTING, M22-M22 ADAPTER 1               1

59 208561 FITTING, M20-M22 90%%C HOSE 1               1

60 194896 FITTING, M8-M12X1.5 ADAPTER 1               1

61 85822   O-RING, 24.99X3.53 [MM] 2               2

62 58540   BOLT, M10-1.5X90 PC8.8 HEX 4               4

63 168855 HOSE CLAMP HALF, TWIN 4               4

64 168854 CLAMP COVER PLATE 2               2

65 58530   BOLT, M8-1.25X45 PC8.8 HEX 2               2

66 54284   BOLT, M6-1X35 PC8.8 HEX 2               2

67 29489   WASHER, M6 FLAT 2               2

68 62203   WASHER, FLAT M-16 2               2
13.00



ITEM PART NO. DESCRIPTION

HYDROSTATIC-TMV 

4 AB 211QTY.

1- TMP-55

2- TMV-55

3- TMP-55 HT

4- TMV-55 HT

3/3

1     2     3    4    5     6    7     8    9    10   12  13

69 42322   WAHER, M16 LOCK 2              2

70 42818   BOLT, M16-40 PC8.8 HEX 2              2

71 168855  HOSE CLAMP HALF, TWIN 4              4

72 168854 CLAMP COVER PLATE 2              2

73 801235 HOSE 1              1

74 B3698-21 CLAMP 1              1

75 60679   BOLT M14 1              1

76 42324   NUT M14 2              2

77         581335              WHEEL MOTOR                                                                                                             1

78         800664             VALVE, MODIFIEDFL. DIVIDER                                                                                      1

79         191727             FITTING                                                                                                                           2

80         58589               BOLT                                                                                                                              10

81         171460             NUT                                                                                                                                10

13.00



 



4 AC 311
FUEL LINES TMP-55    

TMV-55
TMP-55 HT
TMV-55 HT

14.00



1        190051             FUEL FEED HOSE                                                                                    

2        524824             FUEL RETURN HOSE                                                                                

3        479218             CLAMP                                                                                                        

4        3411                  SEAL, WASHER                                                                                        

5        129397             SCREW, BANJO                                                                                         

6        448883             TUBE W/90’ BEND                                                                                      

7        807728             BARBED SPLICER                                                                                     

8        203512             HOSE CLAMP                                                                                             

9        812940             SPRING CLAMP                                                                                         

ITEM PART NO. DESCRIPTION

FUEL LINE 

4 AC 311QTY.

1- TMP-55

2- TMV-55

3- TMP-55 HT

4- TMV-55 HT

1/1

14.00

1     2     3    4    5     6    7     8    9    10   12  13

1

1

4

4

2

2

1

2

1

1

1

4

4

2

2

1

2

1

1

1

4

4

2

2

1

2

1

1

1

4

4

2

2

1

2

1



 



4 AC 312
FUEL TANK TMP-55    

TMV-55
TMP-55 HT
TMV-55 HT

15.00



ITEM PART NO. DESCRIPTION

FUEL TANK 

4 AC 312QTY.

1- TMP-55

2- TMV-55

3- TMP-55 HT

4- TMV-55 HT

1/1

15.00

1     2     3    4    5     6    7     8    9    10   12  13

1 805992   FUEL TANK WELD ASSEMBLY 1       1      1     1

2 800383             SENDER COVER 1       1      1     1

3 189536 SEAL, DRAIN PLUG 1       1      1     1

4 189535 PLUG, DRAIN 1       1      1     1

5 187485 GASKET, FUEL LEVEL SENDER 1       1      1     1

6 800790 FUEL SENDER, MODIFIED 1       1      1     1

7 B169     FUEL CAP 1       1      1     1

8 167981 SCREW, M4 HEX CAP 9      9      9     9

9 187294 WASHER, M4 LOCK 9      9      9     9

10 42325   WASHER, M8 LOCK 4      4      4     4

11 63754   BOLT, M8-1.25x30 PC8.8 HEX 4      4      4     4

12 61674   WASHER, M8 FLAT 4      4      4     4



 



TMP-55    
TMV-55

TMP-55 HT
TMV-55 HT

 6 BB 214
THROTTLE

THROTTLE ADJUSTMENT:
1. ADJUST PEDAL TO 'POSITION A' AND EXTEND 10mm BOLT UNTIL IT TOUCHES THE BOTTOM OF THE PEDAL
   AS SHOWN. TIGHTEN JAM NUT TO LOCK POITION.
2. WITH PEDAL MAINTAINED IN THIS POSITION, ADJUST THROTTLE CABLE AT ENGINE THROTTLE CAM UNTIL
   CAM IS IN FULL THROTTLE POSITION.

NOTE: THIS ADJUSTMENT SHOULD ALLOW FOR NO EXTRA TENSION ON THE THROTTLE CAM, OTHER THAN THE 
RESISTANCE OF THE THROTTLE SPRING, AND SHOULD PROTECT CABLE ENDS FROM DAMAGE.

16.00



ITEM PART NO. DESCRIPTION

THROTTLE

 6 BB 214QTY.

1- TMP-55

3- TMP-55 HT1/1

16.00

1     2     3    4    5     6    7     8    9    10   12  13

1 804086 WELDMENT, THROTTLE PEDAL 1       1      1     1     

2 804087 WELDMENT, THROTTLE BRACKET 1       1      1     1     

3 812984 SPRING 1       1      1     1    

4 K20384 BOLT, 1/4-20, 1" LG 3      3      3     3    

5 K34805 WASHER, 1/4 LOCK 1      1      1     1    

6 804250 PLATE, THROTTLE 2      2      2      2    

7 K54894 SCREW, 10-24 X 1/2" HEX 1      1      1      1    

8 245702 CABLE, THROTTLE 1      1      1      1     

9 804248 PLATE 1      1      1      1     

10 804246 PIN, THROTTLE 1      1      1      1     

11 K72016 PIN, COTTER 1      1      1      1      

12 25713 BOLT, M6 x 16 2      2      2      2     

13 42316   WASHER, M6  LOCK 2      2      2      2     

14 721610 BRACKET, THROTTLE 1      1      1      1     

15 K33795 NUT, 1/4-20 3      3      3      3      

16 172569 SLEEVE, BAGUE 2      2      2      2      

17 K87901 FITTING, 1/8 NPT GREASE                                                                   1       1      1     1 

18         56354                NUT                                                                                                         1       1      1     1

19         31648                BOLT                                                                                                        1      1       1    1    

2- TMV-55

4- TMV-55 HT



 



 7 AA 75 YOKE, STEERING
TMP-55    
TMV-55

TMP-55 HT    
TMV-55 HT

DETAILED SECTION VIEW

17.00



ITEM PART NO. DESCRIPTION

YOKE, STEERING 

 7 AA 75QTY.

1- TMP-55

2- TMV-55

3- TMP-55 HT

4- TMV-55 HT

1/1

17.00

1     2     3    4    5     6    7     8    9    10   12  13

1 807047 YOKE WELDMENT, TMP-TMV-55 1       1      

2 20033   NUT, HEX 2       2      2      2

3 425103 SCREW 8      8      8      8

4 R19558 CAP, HUB 1      1      1      1

5 425100 SPACER, HUB 1      1      1      1

6 425101 NUT, HEX, SET SCREW 1      1      1      1

7 K301514 SET SCREW 1      1      1      1

8 425033 BELVILLE WASHER 1      1      1      1

9 R19595 BEARING, ROLLER 2      2      2      2

10 K87902 GREASE ZIRK 1      1      1      1

11 425124 SHIM 6      6      6      6

12 R19596 SEAL,TMP YOKE 1      1      1      1

13        807276               YOKE, WELDMENT, TMP/TMV-55 HT                                                                    1      1



 



8 AA 743
CAB - TMP TMP-55    

 
TMP-55 HT

18.00



ITEM PART NO. DESCRIPTION

CAB -TMP  

8 AA 743QTY.

1- TMP-55

3- TMP-55 HT1/1

18.00

1     2     3    4    5     6    7     8    9    10   12  13

1 804145 CAB WLDMNT TMP

2 804673 PEDESTAL SEAT

3 R24165-58 WASHER, 1 INCH FLAT

4 K34678 NUT, 1-8 HEX

5 K45802 BOLT, 1-8x2.5L GR 5 HEX

6 805039 STEERING COLUMN COVER

7 805267 CAGE NUT, M6-5

8 29469   WASHER  FLAT M6 ZN12C/FE

9 205275 SCRW BUT HD M 6x20 BLCK

10 61674 WASHER, RL M8 ZN12C/FE

11 54951   BOLT M8x16 PLATED HEX

12 804143 WELDMENT, VALVE COVER

13 42316   WASHER, M6 PLATED LOCK

14 807345 PLATE, VALVE

15 806303 BUMPER WELDMENT, L.H.

16 807423 GUARD WELDMENT, DRIVERS

17 42231   WASHER, RL.W 12 ZN12C

18 44807   BOLT H,M12x25 -8.8-ZN8/C

19 202731 SCRW BUT HD M8x16/BLACK

20 807231 STEP WELDMENT

21 807244 STEP SUPPORT WELDMENT

22 807230 BELTING STRAP

23 807232 SIDE PLATE

24 42232   WASHER, M10 LOCK

25 29437   WASHER, RL M10

26 63727   BOLT, M10-1.5 X 20 HEX

27 56354   NUT, M10 X 1.25 HEX

28 63544   BOLT, VIS H.M10-30 C8.8

29 804678 ARM REST KIT

30 802398 SEAT RAIL KIT (PAIR)

31 804753 SEAT BELT 2"

32 54242   HEX NUT M8

33 806280_LH SEAT MOUNT LH

34 806280_RH SEAT MOUNT RH

35 812472 CLOSEOUT PLATE

1

1

6

3

3

1

4

4

14

15

7

1

10

1

1

1

4

4

4

1

1

2

4

12

4

4

8

8

1

1

1

4

1

1

1

1

1

6

3

3

1

4

4

14

15

7

1

10

1

1

1

4

4

4

1

1

2

4

12

4

4

8

8

1

1

1

4

1

1

1



 



8 AA 744
CAB - TMV

    
TMV-55 TMV-55 HT

19.00



ITEM PART NO. DESCRIPTION

CAB - TMV

8 AA 744QTY.

1- TMP-55

2- TMV-55

3- TMP-55 HT

4- TMV-55 HT

1/1

19.00

1     2     3    4    5     6    7     8    9    10   12  13
1 807000 CAB WELDMENT TMV T2 1              1

2 804673 PEDESTAL SEAT 1              1

3 R24165-58 WASHER, 1 INCH FLAT 6              6

4 K34678 NUT, 1-8 HEX 3              3

5 K45802 BOLT, 1-8x2.5L GR 5 HEX 3              3

6 805039 STEERING COLUMN COVER 1              1

7 805267 CAGE NUT, M6-5 4              4

8 29469   WASHER  FLAT M6 ZN12C/FE 4              4

9 205275 SCRW BUT HD M 6x20 BLCK 12            12

10 807073 SEAT, PED (807073RH/LH) 1              1

11 61674   WASHER, RL M8 ZN12C/FE 15             15

12 54951   BOLT M8x16 PLATED HEX 7               7

13 804143 WELDMENT, VALVE COVER 1               1

14 42316   WASHER, M6 PLATED LOCK 12             12

15 807345 PLATE, VALVE 1               1

16 806303 BUMPER WELDMENT, L.H. 1               1

17 807375 REAR SEAT COVER 1               1

18 807423 GUARD WELDMENT, DRIVERS 1               1

19 42231   WASHER, RL.W 12 ZN12C 4               4

20 44807   BOLT H,M12x25 -8.8-ZN8/C 4               4

21 202731 SCRW BUT HD M8x16/BLACK 4               4

22 46668   BOLT HEX M6x20 ZNC 4               4

23 25714   NUT HEX, M6 4               4

24 807231 STEP WELDMENT 1               1

25 807244 STEP SUPPORT WELDMENT 1               1

26 807230 BELTING STRAP 2               2

27 807232 SIDE PLATE 4               4

28 42232   WASHER, M10 LOCK 12             12

29 29437   WASHER, RL M10 4               4

30 63727   BOLT, M10-1.5 X 20 HEX 4               4

31 56354   NUT, M10 X 1.25 HEX 8               8

32 63544   BOLT, VIS H.M10-30 C8.8 8               8

33 804678 ARM REST KIT 1               1

34 802398 SEAT RAIL KIT (PAIR) 1               1

35 804753 SEAT BELT 2" 1               1

36 54242 HEX NUT M8 4               4



 



9 AA
HOOD TMP-55    

TMV-55
TMP-55 HT
TMV-55 HT

20.00



ITEM PART NO. DESCRIPTION

HOOD

9 AAQTY.

1- TMP-55

2- TMV-55

3- TMP-55 HT

4- TMV-55 HT

1/2

20.00

1     2     3    4    5     6    7     8    9    10   12  13

1 803923 WELDMENT, ENGINE HOOD

2 424879 HINGE SET

3 29437   WASHER, M10 FLAT

4 63727   BOLT, M10-1.5x20 HEX                                

5 56354   NUT, M10 X 1.25 HEX

6 806297 SIDE COVER

7 54232   NUT, M5

8 46668

9 803940 WTHSTRIP-Z4117-28.50"

10 K44728 WASHER, 3/8 FLAT

11 K58633 BOLT

12 K58633 BOLT, HEX 3/8-16 x 3/4"

13 803937 COVER, REAR

14 184036 SCREW

15 424186 HANDLE, GRAB

16 Z0113-34 CHAIN, TWIN LOOP, SIZE 5

17 29469 WASHER, M6 FLAT

18 223904 HOOK, LOCK

19 174132 NUT

20 807346 COVER, TOP

21 KN623342 U-NUT, M6

22 803939 COVER, SIDE

23 223903 LOCK

24 223902 PLATE, LOCK

25 803941 WTHSTRIP, Z4053-50.0"

26 803934 TRAY

27 804228 WTHSTRIP, Z4117-23.0"

28 804229 WTHRSTRIP, Z4117-20.0"

29 804154 WTHRSTRIP, Z4117-44.0"

30 25714   NUT, M6-1 HEX

31 42316   WASHER, M6  LOCK

32 168870 PLATE

33 29489   WASHER, M6 FLAT

1

2

9

9

8

1

12

23

1

2

2

2

1

12

2

4

13

2

8

1

3

1

2

2

1

1

2

2

1

3

4

1

2

1

2

9

9

8

1

12

23

1

2

2

2

1

12

2

4

13

2

8

1

3

1

2

2

1

1

2

2

1

3

4

1

2

1

2

9

9

8

1

12

23

1

2

2

2

1

12

2

4

13

2

8

1

3

1

2

2

1

1

2

2

1

3

4

1

2

1

2

9

9

8

1

12

23

1

2

2

2

1

12

2

4

13

2

8

1

3

1

2

2

1

1

2

2

1

3

4

1

2



ITEM PART NO. DESCRIPTION

HOOD

9 AAQTY.

1- TMP-55

2- TMV-55

3- TMP-55 HT

4- TMV-55 HT

2/2

1     2     3    4    5     6    7     8    9    10   12  13

34 806294 FENDER WELD ASY, UPPER R.H. 1       1       1     1

35 806762 S HOOK, .120 DIA 8       8       8     8

36 K44719 WASHER, FLAT 1/4 6       6       6     6

37 471322 M6X1.0 HEX NUT 4       4       4     4

38 806763 DRAWBAR SPRING, 68LBS 2       2       2     2

39 25713 BOLT, M6 x 16 1       1       1     1

40 807211  HOOD BRACE 1       1       1     1

41 206084 SCREW, M6X30, SHCS 2       2       2     2

42 800281 CAP PLUG 3" 1       1       1     1

43 Z4525-24 KEVLAR WRAP 2       2       2     2

20.00



10 BA
STEERING TMP-55    

TMV-55
TMP-55 HT
TMV-55 HT

RETURN LINE TO HYDRAULIC
TANK FITS ON "T" CONNECTION

   WHEEL MOTOR RETURN LINE.

SEE ENGINE
PRE-ASSEMBLY

T

MAST EXTEND - RH SIDE REAR PORT

MAST EXTEND - RH SIDE FRONT PORT

TANK LINE - STEERING

BRAKES TANK LINE
TH7 TANK LINE

STEER L

STEER R

STABELIZER TOP PORT
STABELIZER VALVE BOT PORT

RH, LH, T STEER HOSES

TH7 VALVE

21.00



ITEM PART NO. DESCRIPTION

STEERING 

10 BAQTY.

1- TMP-55

2- TMV-55

3- TMP-55 HT

4- TMV-55 HT

1/1

21.00

1     2     3    4    5     6    7     8    9    10   12  13

1 252759 WHEEL, STEERING 1       1      1      1

2 30327   COLUMN, STEERING 1       1      1      1

3 63544   BOLT, VIS H.M10 x 30mm 4       4      4      4

4 42232   WASHER, M10 LOCK 6       6      6      6

5 197335 STEERING UNIT, 200cc 1       1       1     1

6 190887 CONNECTOR 2       2       2     2

7 498234 SEAL 2       2       2     2

8 498411  HOLLOW SCREW 1       1       1     1

9 497890 UNION 2       2       2     2

10 800550 HOSE ASY. 1       1       1     1

11 800548 HOSE ASY. 1       1       1     1

12 800549 HOSE ASY. 1       1       1     1

13 806331 HOSE ASY. 1       1       1     1

14 800547 HOSE ASY. 1       1       1     1

15 191197  FITTING, M8 - BSP-4 ADAPTER 3       3       3     3

16 497922 FITTING, M8 90 ADAPTER 5       5       5     5

17 192386 FITTING, M12-BSP-6 ADAPT. 1       1       1     1

18 197233 FITTING, MA12S/FE12 1       1       1     1

19 686306 STEER CYLINDER ASY. 1       1       1     1

20 175498 FITTING 2       2       2     2

21 168758 CLAMP HALF 6       6       6     6

22 807563 THREADED ROD 1       1       1     1



11 AA
ELECTRICAL - TMP TMP-55    TMP-55 HT

22.00



1        805911             DEUTSCH CONNECTOR                                                                         

2        805917             FUEL GAUGE                                                                                            

3        805912             FEMALE PIN                                                                                             

4        174132             WASHER                                                                                                   

5        805876             SWITCH, LIGHTS                                                                                       

6        184817             IGNITION SWITCH                                                                                    

7        805878             RELAY 12 VOLT                                                                                        

8        20125               HORN                                                                                                         

9        805877             SWITCH, HORN                                                                                         

10       25714               NUT, M6                                                                                                      

11       805882             HOUR METER                                                                                            

12       46668               BOLT, M6X20                                                                                              

13       243482             RELAY                                                                                                        

14       806097             LIGHT, MARKER LED                                                                                

15       802936             HARNESS ASSY.                                                                                       

16       28959               WASHER, M5 FLAT                                                                                  

17       42316               WASHER, M6 LOCK                                                                                 

18       805915             GAUGE, WATER TEMP.                                                                           

19       192310             WASHER, M5 LOCK                                                                                  

20       496682             BATTERY, 12V                                                                                           

21       61974               BOLT, M5 X 16                                                                                           

22       54232               NUT, M5                                                                                                     

23       29469               WASHER, M6 FLAT                                                                                   

24       805913             VOLTS GAUGE                                                                                          

25       202703             STRAP, BATTERY                                                                                      

26       805920             OIL PRESSURE GAUGE                                                                           

27       805886             INDICATOR LIGHT                                                                                   

28       805887             CIRCUIT BREAKER 20A                                                                           

29       805888             CIRCUIT BREAKER 10A                                                                           

30       805889             CIRCUIT BREAKER 5A                                                                             

31       805890             SENDER, TEMP.                                                                                       

32       41077               STRIP, RUBBER                                                                                        

33       805891             SENDER, PRESSURE                                                                              

34       805892             FEEDBACK RECEPTACLE                                                                        

ITEM PART NO. DESCRIPTION

ELECTRICAL - TMP

11 AAQTY.

1- TMP-55

2- TMV-55

3- TMP-55 HT

4- TMV-55 HT

1/3

22.00

1     2     3    4    5     6    7     8    9    10   12  13

8

1

8

1

1

1
3

1

1

7

1

6

1

3

2

6

5

1

2

1

5

2

4

1

1

1

1

1

2

2

2

2

1

1

8

1

8

1

1

1
3

1

1

7

1

6

1

3

2

6

5

1

2

1

5

2

4

1

1

1

1

1

2

2

2

2

1

1



ITEM PART NO. DESCRIPTION

ELECTRICAL -TMP

11 AAQTY.

1- TMP-55

2- TMV-55

3- TMP-55 HT

4- TMV-55 HT

35       806281             MAIN HARNESS                                                                                        

37       177013             PROTECTOR REF: WHT DR35N                                                              

38       802937             CABLE 50MM2                                                                                           

39       660297             CABLE 50MM2                                                                                           

40       249321             CABLE 50MM2                                                                                           

41       805893             FEEDBACK RECEPTACLE                                                                       

42       805906             SHIFTER F-N-R                                                                                         

43       812561             CABLE ASSY.                                                                                            

44       804930             BUSS BAR                                                                                                 

45       804661             WIRE ASSY.                                                                                               

46       805538             FUSE 30A                                                                                                   

47       805539             FUSE 60A                                                                                                   

48       804831             FUSE HOLDER                                                                                          

49       805894             FEEDBACK RECEPTACLE                                                                       

50       496687             J HOOK W/WING NUT WASHER                                                              

51       806291             PLATE, COVER                                                                                          

52       805897             JUMPER                                                                                                     

53       805907             ALARM, BACK UP                                                                                      

54       K20344SS        BOLT                                                                                                          

55       42325               WASHER                                                                                                    

56       224774             SWITCH HOLDER                                                                                     

57       224773             SWITCH HOLDER MISC.                                                                          

58       805918             GAUGE ASSY., OIL TEMP.                                                                        

59       805923             CABLE ASSY.                                                                                            

60       805924             CABLE ASSY.                                                                                             

61       807514             LIGHT WHITE                                                                                            

62       807515             LIGHT, RED                                                                                               

63       496680             GUARD ASSY. LIGHT                                                                                

64       806341             BOOT, BREAKER                                                                                      

65       806112             D1-ELECTRIC GREASE                                                                           

66       806064             MOUNTING GROMMET                                                                            

67       806152             LIGHT ASSY. MARKER LED                                                                     

68       806155             HARNESS                                                                                                 

69       806151             LIGHT ASSY. STOP/TAIL LED                                                                          

2/3

1     2     3    4    5     6    7     8    9    10   12  13

1

1

1

1

1

2

1

1

1

1

1

2

2

1

2

1

1

1

2

2

2

2

1

1

1

4

4

2

5

2.5

4

2

1

2

1

1

1

1

1

2

1

1

1

1

1

2

2

1

2

1

1

1

2

2

2

2

1

1

1

4

4

2

5

2.5

4

2

1

2

22.00



ITEM PART NO. DESCRIPTION

ELECTRICAL -TMP

11 AAQTY.

1- TMP-55

2- TMV-55

3- TMP-55 HT

4- TMV-55 HT

70      806150              LIGHT ASSY. TURN LED                                                                          

71      806096             LIGHTING HARNESS                                                                                

72      806289             HARNESS ASY.                                                                                          

73      806288             CABLE ASSY.                                                                                             

74      216894             SWITCH, DIFF. LOCK                                                                                

75      806132             SWITCH PARKING BREAK                                                                       

76      806131             SWITCH, ROTATOR                                                                                   

77      189172             SCREW                                                                                                      

78      800714             LIGHT BRACKET                                                                                       

79      807490             HARNESS, BREAK SWITCH                                                                     

80      803412             ADAPTER, 3/8 MNPT-1/2                                                                           

81      B116A1-1         PIPE NIPPLE                                                                                              

82      B101A1            ELBOW 1/8 NPT                                                                                          

3/3

1     2     3    4    5     6    7     8    9    10   12  13

2

1

1

1

2

1

1

4

1

1

1

1

1

2

1

1

1

2

1

1

4

1

1

1

1

1

22.00



 



11 CE
ELECTRICAL- TMP TMP-55    TMP-55 HT

Note:
       Applies to S/N 
755783, 755726, 756517, 
756518, 756519, 756526

23.00



ITEM PART NO. DESCRIPTION

ELECTRICAL - TMP 

11 CEQTY.

1- TMP-55

3- TMP-55 HT

1         812616             HARNESS DIODE                                                                                    1               1

2         807490             BRAKE SWITCH HARNESS                                                                    1               1            

3         800465             HARNESS DIODE                                                                                    1               1 

1/1

23.00

1     2     3    4    5     6    7     8    9    10   12  13



 



11 AA ELECTRICAL - TMV
   

TMV-55 TMV-55 HT

24.00



ITEM PART NO. DESCRIPTION

ELECTRICAL -TMV

11 AA
QTY.

1- TMP-55

2- TMV-55

3- TMP-55 HT

4- TMV-55 HT

1/3

24.00

1     2     3    4    5     6    7     8    9    10   12  13

1 686227 FUEL GAUGE 1              1

2 686226 HOURMETER 1              1

3 686343 WARNING LIGHT 1              1

4 805906 F-N-R LEVER ASSY. 1              1

5 232116  3 SWITCH PANEL 2              2

6 196905 SWITCH PLATE COVER 5              5

7 573806 SWITCH PLATE 2              2

8 184817 KEY SWITCH 1              1

9 686283 SEAL 1              1

10 54232   NUT, HEX 14            14

11 79533 SCREW CBHC 3              3

12 806876 BOSCH RELAY,STNRD 2              2

13 806877 BOSCH RELAY, MICRO 3              3

14 210942 TEST MODULE 1              1

15 804287 CIRCUIT BREAKER 10A 5              5

16 804285 CIRCUIT BREAKER 5A 1              1

17 25714   NUT, HEX 14            14

18 189172 SCREW CBHC 8              8

19 29469   WASHER LOCK 10            10

20 807389 MAINE WIRING HARNESS 1              1

21 168343 SCREW HEX 3              3

22 802936 HARNESS ASSY. 2              2

23 202884 HORN BUTTON 1              1

24 20125   HORN  1              1

25 54951   SCREW HEX 1              1

26 58528   NUT, HEX 1              1

27 216894 CONTACT SWITCH 2              2

28 806132 PARKING BREAK SWITCH 1              1

29 806097 LIGHT, MARKER LED 3              3

30 805893 FEEDBACK RECEPTACLE 1              1

31 807569 BULKHEAD PLATE 1              1

32 805899 WORK LIGHT 3              3

33 807570 BULKHEAD CLOSEOUT 1              1

34 496682 BATTERY 1              1

35 202703 BATTERY HOLD DOWN BR. 1              1



ITEM PART NO. DESCRIPTION

ELECTRICAL -TMV

11 AAQTY.

1- TMP-55

2- TMV-55

3- TMP-55 HT

4- TMV-55 HT

2/3

1     2     3    4    5     6    7     8    9    10   12  13

36 496687 J-BOLT+NUT+WASHER 2             2

37 803386 TERMINAL LUG 1             1

38 177013 PROTECTOR 1             1

39 228143 CABLE 50mm2 1             1

40 660297 CABLE 50mm2 1             1

41 185193 CABLE 50mm2 1             1

42 243482 RELAY 1             1

43 25713 SCREW HEX 2             2

44 806064 MOUNTING GROMMET 4             4

45 807571 MOUNTING GROMMET 1             1

46 805539 FUSE 60A 1             1

47 804831 FUSE HOLDER 2             2

48 45633 SCREW HEX 2             2

49 29437   WASHER, FLAT M10 1             1

50 42232   WASHER LOCK 2             2

51 56354   NUT, HEX 2             2

52 41077   RUBBER PADS 2             2

53 806152 LIGHT, MARKER LED 2             2

54 806155 HARNESS 1             1

55 806151 LIGHT, ASSY. ST/TL LED 2             2

56 803038 BACKUP ALARM 1             1

57 224930 WORK LIGHT SWITCH 1             1

58 806150 LIGHT ASSY. TURN LED 2             2

59 806096 LIGHTING HARNESS 2             2

60 802225 ZIP TIE 12" 36           36

61 496810 ZIP TIE 15" 35            35

62 46668   BOLT M6 X 20 4              4

63 42316   WASHER, M6 LOCK 4              4

64 61974   BOLT M5 X 16 2              2

65 28959   WASHER M5 FLAT 3              3

66 192310 WASHER M5 LOCK 2              2

67 86503   CLAMP 1              1

68 5323     SCREW CBHC 1              1

69 805923 HARNESS ASSY. 1              1

70 805924 HARNESS ASSY. 1              1

24.00



ITEM PART NO. DESCRIPTION

ELECTRICAL -TMV

11 AAQTY.

1- TMP-55

2- TMV-55

3- TMP-55 HT

4- TMV-55 HT

3/3

1     2     3    4    5     6    7     8    9    10   12  13

71 805879 LIGHT CONNECTOR 6              6

72 805880 TPA 6              6

73 29583      WASHER LOCK 1              1

74 805894 FEEDBACK RECEPTACLE DEUTSCH 1              1

76 805892 FEEDBACK RECEPTACLE 1              1

77 805897 JUMPER 1              1

78 806288 HARNESS ASSY. 1              1

80 805273 CIRCUIT BREAKER PANEL 1              1

81 805275 SEAL 1              1

82 2435     WINGNUT 2              2

24.00



 



6 BA
BRAKE  ASSY. TMP-55    

TMV-55
TMP-55 HT
TMV-55 HT

25.00



ITEM PART NO. DESCRIPTION

BRAKE ASSY. 

6 BAQTY.

1- TMP-55

2- TMV-55

3- TMP-55 HT

4- TMV-55 HT

1/1

25.00

1     2     3    4    5     6    7     8    9    10   12  13

1 800009 BUSHING

2 800003 BRAKE PEDAL WLDMNT

3 800010 BRAKE LEVER                                   

4 733825 RUBBER BUMPER

5 42347   BOLT, M8-1.25x20 PC8

6 5804 BOLT M10-1.5 X 25mm                         

7 42232   WASHER, M10 LOCK

8 172569 SLEEVE, BAGUE

9 58530   BOLT, M8-1.25x45 PC8

10 42325   WASHER, M8 LOCK

11 58528   58528

12 61674   WASHER, M8 FLAT

13 471378 SCREW SOC HD CAP M4X

14 485980 NUT M4

15 28988   WASHER M4

16 459749 WASHER, M10 FLAT

17 25714   NUT, M6-1 HEX

18 240821 PEDAL PAD

19 494587 SPRING

20         58525                BOLT                                                                                                      

1

1

1

1

2

1

1

2

2

4

2

2

1

1

1

1

1

1

1

1

1

1

1

1

2

1

1

2

2

4

2

2

1

1

1

1

1

1

1

1

1

1

1

1

2

1

1

2

2

4

2

2

1

1

1

1

1

1

1

1

1

1

1

1

2

1

1

2

2

4

2

2

1

1

1

1

1

1

1

1



 



10 AE
MAST, MOUNTING TMP-55    

TMV-55
TMP-55 HT
TMV-55 HT

26.00



ITEM PART NO. DESCRIPTION

MAST, MOUNTING

10 AEQTY.

1- TMP-55

2- TMV-55

3- TMP-55 HT

4- TMV-55 HT

1/1

26.00

1     2     3    4    5     6    7     8    9    10   12  13

1 63544              BOLT, M-l0 x 30mm 

2 29437              WASHER, FLAT M-l0 

3 42232              WASHER, LOCK M-lO 

4 K87903            FITTING, GREASE 

5 812945            PIN WELDMENT TILT

6 MOOO1Q1Q   WASHER 

7 Rl06                RING, RETAINING 

8 R4584             WIPER 

9 R7638             BEARING 

10 801238            SHAFT-MAST MOUNTING 

11 K20428           BOLT, HEX 

12 K44728           WASHER, FLAT 

13 K34807           WASHER, LOCK 

2

2

2

4

2

4

4

4

4

2

4

4

4

2

2

2

4

2

4

4

4

4

2

4

4

4

2

2

2

4

2

4

4

4

4

2

4

4

4

2

2

2

4

2

4

4

4

4

2

4

4

4



 



10 AE
MAST EXTENSION TMP-55    

TMV-55
TMP-55 HT
TMV-55 HT

USE LOCTITE RED TO ASSEMBLE

INSTALL AFTER ASSEMBLY
INTO FRAME.  ADJUST TO
CENTER CARRIAGE INTO FRAME.

SHIM ROLLERS TO HAVE
FULL CONTACT WITH
CHANNEL ROLLING SURFACE.

* - INDICATES QUANTITY-(AS REQUIRED)
    MINIMUM OF 4.

27.00



ITEM PART NO. DESCRIPTION

MAST, EXTENSION

10 AEQTY.

1- TMP-55

2- TMV-55

3- TMP-55 HT

4- TMV-55 HT

1/1

27.00

1     2     3    4    5     6    7     8    9    10   12  13

1         801613              FRAME MAST EXT. 

2         800797              ROLLER 

3         800796              WEAR PAD

4         M0001114         HOLDER, WELDMENT WEAR PD

5         800798              PLATE 4

6         B00799             WASHER, 5" ROLLER 

7         K20468             BOLT 

8         K20428             BOLT 

9         K34807             WASHER, LOCK 

10       K33924            JAM NUT 

11       R22                  SHIM, THIN 

12       R426                SHIM, THICK 

13       R1811              CSK HEAD BOLT 

14       800920             CYLINDER, ASSY. SIDE SHIFT 

15       M0000237        SPACER, EXT. CYL. 

16       M0000205        PIN, EXT. CYL 

17      812601             CYLINDER, EXT. 

18       800915             CYLINDER, TILT 

19       812945             PIN WELDMENT TILT 

20       M0000241        PIN, EXT. CYL. 

21       R13453-12       RING, SNAP 

22      168351              BOLT, M-10 x 35mm 

23       M0000239        WASHER, CYL RET. 

24       42325               WASHER LOCK M-8

25       63754               BOLT, M8

26       42232               WASHER, LOCK M-10 

27       R2389               WASHER 

1

4

4

4

4

4

4

8

12

4

4

4

4

1

4

2

2

2

2

2

8

2

2

2

2

2

2

1

4

4

4

4

4

4

8

12

4

4

4

4

1

4

2

2

2

2

2

8

2

2

2

2

2

2

1

4

4

4

4

4

4

8

12

4

4

4

4

1

4

2

2

2

2

2

8

2

2

2

2

2

2

1

4

4

4

4

4

4

8

12

4

4

4

4

1

4

2

2

2

2

2

8

2

2

2

2

2

2



 



10 AE
MAST EXTENSION LINES

TMP-55    
TMV-55

TMP-55 HT
TMV-55 HT

28.00



ITEM PART NO. DESCRIPTION

MAST, EXTENSION LINES

10 AEQTY.

1- TMP-55

2- TMV-55

3- TMP-55 HT

4- TMV-55 HT

1/1

28.00

1     2     3    4    5     6    7     8    9    10   12  13

1           800600 HOSE ASY.

2 800597 HOSE ASY.

3 800598 HOSE ASSY

4 800599 HOSE ASSY

5 806301 HOSE ASY.

6 R18147-3 CONNECTOR, PARKER

7 168758 COLLAR

8 421517 BRACKET

9 54284 BOLT, HEX M6-1.0x35

10 R19831-2 TEE

11 425131 ELBOW

1

1

1

1

2

4

6

4

4

2

2

1

1

1

1

2

4

6

4

4

2

2

1

1

1

1

2

4

6

4

4

2

2

1

1

1

1

2

4

6

4

4

2

2



 



4 AA
ENGINE COOLING & OIL COOLER 

TMP-55    TMP-55 HT

29.00



ITEM PART NO. DESCRIPTION

ENGINE & OIL COOLING

4 AAQTY.

1- TMP-55

2- TMV-55

3- TMP-55 HT

4- TMV-55 HT

1/2

29.00

1     2     3    4    5     6    7     8    9    10   12  13

1 33593   CLAMP, HOSE

2 804167 HOSE

3 803886 CHECK VALVE 3 BAR

4 R19587 FITTING

5 807573 HOSE ASSY

6 167923 ADAPTER, MA12S/MA22-

7 217044 ELBOW

8 813130 RADIATOR/ACCESS,PANEL
9 524788 FITTING

10 202218 FITTING, RAC CD CRANTE

11 807604 HOSE

12 806313 HOSE ASSY

7

1

1

1

1

1

1

1

2

1

1

1

1

7

1

1

1

1

1

1

1

2

1

1

1

1



4 AA ENGINE COOLING & OIL COOLER
TMP-55    TMP-55 HT

29.00



ITEM PART NO. DESCRIPTION

ENGINE & OIL COOLING

4 AAQTY.

1- TMP-55

2- TMV-55

3- TMP-55 HT

4- TMV-55 HT

2/2

29.00

1     2     3    4    5     6    7     8    9    10   12  13

13 88246   HOSE CLAMP

14 806215 RADIATOR HOSE UPPER

15 721507 BRACKET

16 46668   BOLT M6 X 20

17 25714   HEX NUT M6

18 806789 SPACER 1/4"

19 73979   RUBBER WASHER

20 36010   WASHER

21 58536   BOLT

22 806216 RADIATOR HOSE LOWER

23 B2236-8 CLAMP WORM

24         812956              OVERFLOW MNTG.  BRKT.                                                                   

25         42325                WASHER                                                                                                

26         31051                BOLT M8                                                                                                

27         182415              RESERVOIR                                                                                          

28         198167              STRAP                                                                                                   

29         B2236-1            CLAMP                                                                                                   

30         228805              CAP                                                                                                        

1

1

1

1

1

2

4

4

2

1

4

1

2

2

1

1

1

1

1

1

1

1

1

2

4

4

2

1

4

1

2

2

1

1

1

1



4 AA
RADIATOR - TMV

    
TMV-55 TMV-55 HT

30.00



ITEM PART NO. DESCRIPTION

RADIATOR, TMV

4 AAQTY.

1- TMP-55

2- TMV-55

3- TMP-55 HT

4- TMV-55 HT

1/1

30.00

1     2     3    4    5     6    7     8    9    10   12  13

1 807406 RADIATOR 1             1

2 806215 HOSE, RADIATOR, UPPER 1             1

3 806216 HOSE, RADIATOR, LOWER 1             1

4 B2236-8 WORM DRIVE HOSE CLAMP 4             4

5 58536   BOLT,M10-1.5x45 PC8.8 2             2

6 36010   WASHER 6             6

7 73979   SHOCK ABSORBER 6             6

8 B3698-26 P-CLAMP 2" 1             1

9 5804     BOLT 1             1



 



15 AA FRONT FENDER TMP-55    TMP-55 HT

31.00



ITEM PART NO. DESCRIPTION

FRONT  FENDER 

15 AAQTY.

1- TMP-55

2- TMV-55

3- TMP-55 HT

4- TMV-55 HT

1/1

31.00

1     2     3    4    5     6    7     8    9    10   12  13

1 494927 FENDER, FRONT RIGHT 1              1

2 494926 FENDER, FRONT LEFT 1              1

3 42232   WASHER, M10 LOCK 6              6

4 60360   BOLT, M10x16 6              6



 



12 AA
DECALS, TMP/TMV

TMP-55    
TMV-55

TMP-55 HT
TMV-55 HT

32.00



ITEM PART NO. DESCRIPTION

DECALS, TMP/TMV

12 AAQTY.

1- TMP-55

2- TMV-55

3- TMP-55 HT

4- TMV-55 HT

1/3

32.00

1     2     3    4    5     6    7     8    9    10   12  13

1 496174           TAPE, RED/WHITE CONSPICUITY 192”   192”192" 192”

2 801090           DECAL 1-800-433-3304 1        1       1      1

3 495374           DECAL MANITOU (WHITE) 1       1       1      1

5 426643           DECAL, KEEP FINGERS CLEAR 4       4       4      4

6 420732           DECAL, CAUTION NO RIDERS 1       1       1      1

7 804768           DECAL, MANITOU (WHITE) 3       3       3      3

8 801069-1        DECAL, I.D. TMP SERIES 2                2      

10 B6108             DECAL, WARNING FORKS 2       2       2      2

11 420732           DECAL, CAUTION NO RIDERS 1       1       1      1

12 234799           DECAL, COOLANT PROTECTION 1       1       1      1



12 AA
DECALS, TMP/TMV

TMP-55    
TMV-55

TMP-55 HT
TMV-55 HT

32.00



13 423398                     DECAL, CAUTION ROTATING FAN 1       1       1      1

14 496735                     DECAL, NOTICE NO STEP 2       2       2      2

15 496162                     DECAL, BACK-UP ALARM 1                1        

16 806041                     DECAL, STABILIZER 1                1      

17 806042                     DECAL, PARKING BRAKE 1                1      

18 806043                     DECAL, ROTATOR 1                1      

19 806033                     DECAL, CIRCUIT BREAKER TAG, TOP 1                1      

20 806034                     DECAL CIRCUIT BRKR. TAG, BOTTOM 1                1      

ITEM PART NO. DESCRIPTION

DECALS, TMP/TMV

12 AAQTY.

1- TMP-55

2- TMV-55

3- TMP-55 HT

4- TMV-55 HT

2/3

32.00

1     2     3    4    5     6    7     8    9    10   12  13



12 AA
DECALS, TMP/TMV

TMP-55    
TMV-55

TMP-55 HT
TMV-55 HT

32.00



21 234802               DECAL, DIESEL ONLY 1       1       1      1

22 420792               DECAL, SAFETY INSTIRUCTIONS   1       1       1      1

23 806035               DECAL, MAST-TlLT/SHIFT UP/DWN IN/OUT 1       1       1      1

24 806036               DECAL, STABILIZER/ROTATOR 1               1      

25 800339               DECAL, LOAD CHART 1                1      

26 B4712                 DECAL, DIFFERENTIAL LOCK 1       1       1     1

27 806037                DECAL, WATER TEMPERATURE 1       1       1     1

28 806038               DECAL, ENG. OIL PRESSURE 1       1       1     1 

29 806039               DECAL, HYD. OIL TEMP. 1       1       1     1

30 496550               DATA PLATE, SERIAL NUMBER 1       1       1     1

31 Z2880                 FLOOR MAT, NON-SLIP (2019") 38”   38”   38”    38" 

32 800974               LITERATURE CASE 1       1      1      1

33 B5602-1             POP RIVETS 4       4      4      4

34 420772               LANYARD W/CLIP & EYELET 1       1      1      1  

35 801087               EN OPERATOR'S MANUAL 1       1      1      1

36 207516               DECAL, MADE IN THE U.S.A. 1      1      1      1

37 234798               DECAL, HYDRAULIC OIL     1      1      1      1

38 801050               DECAL, I.D. HT 1      1 

39     807223               LOAD CHARTS                                                                                                 1                1

ITEM PART NO. DESCRIPTION

DECALS, TMP/TMV

12 AAQTY.

1- TMP-55

2- TMV-55

3- TMP-55 HT

4- TMV-55 HT

3/3

32.00

1     2     3    4    5     6    7     8    9    10   12  13



 



12 AA
DECALS,  TANK TMP-55    

TMV-55
TMP-55 HT
TMV-55 HT

33.00



1          801048              DECAL I.D.  TMP 5500                                                                            2               2

2          807401              DECAL I.D. TMV 55                                                                                          2              2 

3          801050              DECAL I.D. HT                                                                                                          2      2

4          B4832                DECAL DIESEL ONLY                                                                             1      1       1      1

5          B4794                DECAL HYDRAULIC OIL                                                                         1      1       1      1

6          496735              DECAL, NOTICE NO STEP                                                                     2      2       2      2

ITEM PART NO. DESCRIPTION

DECALS, TANK

12 AAQTY.

1- TMP-55

2- TMV-55

3- TMP-55 HT

4- TMV-55 HT

1/1

33.00

1     2     3    4    5     6    7     8    9    10   12  13



 



10 EA
STABILIZER, TMV

  
TMV-55 TMV-55 HT

DETAIL 'B'

B

DETAIL 'A'

34.00



ITEM PART NO. DESCRIPTION

STABILIZER - TMV

10 EAQTY.

1- TMP-55

2- TMV-55

3- TMP-55 HT

4- TMV-55 HT

1/1

34.00

1     2     3    4    5     6    7     8    9    10   12  13

1 M0001183 STR. THD'D ELBOW 2              2

2 R18147-3 CONNECTOR 2              2

3 800960 HOSE ACCESS DOOR 2              2

4 54951   BOLT, HEX 5/16-18 x 5/8 4              4

5 61674   WASHER, M8 FLAT 4              4

6 800792 CYL. ASY. STABILIZER 2              2

7 800479 ELBOW 4              4

8 807654 HOSE ASY. 1              1

9 807655 HOSE ASY. 1              1

10 800926 HOSE ASY. 1              1

11 800926-2 HOSE ASY. 1              1

12 800699 HOSE ASY. 1              1

13 800697 HOSE ASY. 1              1

14 M0000233 PAD WELDMENT, STABILIZER 2              2

15 524541 PIN, STABILIZER 2              2

16 524629 PIN, STABILIZER CYLINDER 2              2

17 51534 GREASE ZIRK 2              2

18 42232   WASHER, M10 LOCK 7              7

19 29437   WASHER, M10 FLAT 5              5

20 61683   WASHER, FLAT M20 2              2

21 166322 COTTER PIN 2              2

22 181673 SCREW, FLAT HEAD SOCKET CAP 6              6

23 807083 WHEEL MOTOR COVER RH 1              1

24 807084 WHEEL MOTOR COVER LH 1              1

25 M0000082 BULKHEAD STRT #6 2              2

26 800554 TEE #6 RUN 2              2

27 25713   BOLT, M6 x 16 2              2

28 42316   WASHER, M6  LOCK 2              2

29 807596 BULKHEAD BRKT 1              1



 



10 EA
STABILIZER - TMP TMP-55    TMP-55 HT

35.00



ITEM PART NO. DESCRIPTION

STABILIZER - TMP

10 EAQTY.

1- TMP-55

2- TMP-55

3- TMP-55 HT

4- TMP-55 HT

1        495247              VALVE, DIRECTIONAL CONTROL                                                             

2        M0001183         STR. THREADED ELBOW                                                                            

3        R18147-3          CONNECTOR                                                                                                

4        R19831-2          TEE CONNECTOR                                                                                        

5        165919              BOLT, M6                                                                                                       

6        800960              HOSE ACCESS DOOR                                                                                  

7        54951                BOLT HEX 5/16                                                                                              

8        61674                WASHER, M8 FLAT                                                                                        

9        800792              CYLINDER ASSY. STABILIZER                                                                   

10       800479              ELBOW                                                                                                         

11       800700              HOSE ASSY.                                                                                                 

12       812385              HOSE ASSY.                                                                                                 

13       800925              HOSE ASSY.                                                                                                 

14       806327              HOSE ASSY.                                                                                                

15       800926              HOSE ASSY.                                                                                                

16       800926-2           HOSE ASSY.                                                                                                 

17       800699              HOSE ASSY.                                                                                                 

18       800697              HOSE ASSY.                                                                                                  

19       M0000233         PAD WELDMENT, STABILIZER                                                                    

20       524541              PIN, STABILIZER                                                                                           

21       524629              PIN, STABILIZER CYLINDER                                                                       

22       51534               GREASE, ZERK                                                                                            

24       42232               WASHER, M10 LOCK                                                                                    

25       29437               WASHER M10 FLAT                                                                                      

26       61683               WASHER, FLAT M20                                                                                     

27       166322             COTTER PIN                                                                                                 

28       806025             HOSE ASSY.                                                                                                  

29       807563             THREADED ROD.                                                                                         

30       168758             CLAMP, HALF                                                                                                 

31       168494             CLAMP CAP                                                                                                   

32        800091            COVER                                                                                                            

33        800092            COVER                                                                                                           

34        181673            SCREW, FLAT HEAD SOCKET CAP                                                                                                                                                        

1/1

35.00

1     2     3    4    5     6    7     8    9    10   12  13

1

6

4

2

2

2

4

4

2

2

1

1

2

1

1

1

1

1

2

2

2

2

9

5

2

2

1

1

6

1

1

1

1

1

6

4

2

2

2

4

4

2

2

1

1

2

1

1

1

1

1

2

2

2

2

9

5

2

2

1

1

6

1

1

1

1



 



5 AB
MAST ASSY. KIT 3 STAGE - TMP

PART - 1
TMP-55    TMP-55 HT

36.00



5 AB
MAST ASSY. KIT-3 STAGE 

PART - 2
TMP-55    TMP-55 HT

36.00



ITEM PART NO. DESCRIPTION

MAST ASSY. KIT 3-STAGE

5 ABQTY.

1- TMP-55

2- TMV-55

3- TMP-55 HT

4- TMV-55 HT

1/1

36.00

1     2     3    4    5     6    7     8    9    10   12  13

1 800255 ANCHOR AS.

3 800688 CAP - CYL. SUPPORT

4 K20352 BOLT, 1/2-13 x 3/4

5 K20556 BOLT 1/2-13 x 3

6 K33849 NUT, 5/8-11

7 K34811 WASHER 5/8 LOCK

9 K45824 BOLT,5/8-11x3-1/2

10 K72004 PIN

11 M0000057 WASHER

12 M0001150 SHAFT

14 M0001264 SHAFT

15 R1 ROLLER

16 R13453-1 RING,SNAP

17 R206     SHIM

18 R22147 ANCHOR,CHAIN

19 R227 NUT,STOP

20 R9054   PIN,CHAIN

21 801286 SHEAVE, CHAIN

22 801629 PIN

23        812602              CYLINDER                                                                                              

2

2

6

4

6

12

6

24

6

5

1

8

8

24

6

6

12

6

4

2

2

2

6

4

6

12

6

24

6

5

1

8

8

24

6

6

12

6

4

2



 



5 AC
FACE FRAME & ROTATOR CARRIAGE TMP-55    TMP-55 HT

37.00



ITEM PART NO. DESCRIPTION

FACE FRAME & ROTATOR

CARRIAGE 

5 ACQTY.

1- TMP-55

2- TMV-55

3- TMP-55 HT

4- TMV-55 HT

1/1

37.00

1     2     3    4    5     6    7     8    9    10   12  13

1 421310 NUT, SLOTTED 1-14 1                1

2 425101 NUT, SLOTTED 1-14 1                1

3 425124 SHIM 3                3

4 800681 CARRIAGE ASSY. 1                1

5 K20510 BOLT 2                2

6 K301514 SET SCREW 1                1

7 K34809 LOCK WASHER 10              10

8 K72147 COTTER PIN 1                1

9 K87902 ZERK, GREASE 2                2

10 M0000075 ELBOW 2                2

11 M0001171 PLATE 1                1

12 M0001172 PLATE COVER 1                1

13 M0001177 PIN 1                1

14 M0001183 ELBOW 1                1

15 800919 CYLINDER ASSY. 1                1

16 M0001195 H6-11.7 1                1

17 M0001196 H6-20.8 1                1

18 R18147-3 CONNECTOR 1                1

19 R19592 LOCK WASHER 1                1

20 R19593 JAM NUT 1                1

21 R19595 BEARING SET 2                2

22 R19596 SEAL 1                1

23 800784 FACE FRAM 1                1

24 800090 SHAFT 2                2

25 R25457 SHAFT RET. BUSHING 8                8

26 K45568 BOLT 4                4

27 K55742 NUT 4                4



 



15 AZ MAST ASSY. HOSE KIT TMP-55    TMP-55 HT

38.00



ITEM PART NO. DESCRIPTION

MAST ASSY. HOSE KIT

15 AZQTY.

1- TMP-55

2- TMV-55

3- TMP-55 HT

4- TMV-55 HT

1/1

38.00

1     2     3    4    5     6    7     8    9    10   12  13

1 189172 SCREW M6 1               1

2 25714   NUT M6 1               1

3 K20348 BOLT, 3/8-16 x 3/4 2               2

4 K20388 BOLT 3               3

5 K20556 BOLT, 1/2-13 x 3 1               1

6 K34807 WASHER 5               5

7 M0000075 ELBOW,BULKHEAD 10             10

8 M0001138 CHANNEL - HOSE 1               1

9 M0001152 ANGLE 1               1

10 M0001154 TUBE 1               1

11 M0001178 ANGLE 1               1

12 M0001180 TUBE AS. 1               1

13 M0001181 TUBE AS. 1               1

14 M0001182 TUBE AS. 1               1

15 M0001197 H6-57.3-X0074-X0074 2               2

16 M0001198 H6-62-X0074-X0083 2               2

17 R22916 HOSE SHEAVE 2               2

18 R23959 WASHER 1               1

19 R25518 HOSE SHAFT 1               1





ENGINE, PERKINS CYLINDER BLOCK

TMP-55
TMV55
  

TMP-55  HT
TMV-55 HT
  

AP1605

26
13

3

15

25
21

7

16

824

5
46

10

4
44

45

14

9

30

29

20

12 17

23

19
18

27

28

31

22

11

32

34

33 35

36

37

38

39

40

41

42

43

1

6

4 AA

 39.00



ITEM PART NO. DESCRIPTION

ENGINE, PERKINS CYLINDER BLOCK

4 AAQTY.

1- TMP-55

3- TMV-55

2- TMP-55 HT

4- TMV-55 HT

1     2     3    4    5     6    7     8    9    10   12  13

1/2

39.00

1        703394               Cylinder block                                                                                          1       1       1      1 

3        703395               Plug                                                                                                          2       2       2     2 

4        703396               Plug                                                                                                          3       3       3     3 

5        703396               Plug                                                                                                          1       1       1     1 

6        703396               Plug                                                                                                          1       1       1     1 

7        475485               Plug                                                                                                          1       1       1     1

8        475726               Plug                                                                                                          1       1       1     1 

9        475726               Plug                                                                                                          1       1       1     1

10      475726               Plug                                                                                                          1       1       1     1 

11      475727               Plug                                                                                                          1       1       1     1 

12      475727               Plug                                                                                                          1       1       1     1 

13      703194               Plug                                                                                                          3       3       3     3 

14      703195               Plug                                                                                                          1       1       1     1 

15      703195               Plug                                                                                                          1       1       1     1

16      703196               Seal                                                                                                          1       1       1     1

17      703197               Bushing                                                                                                    1       1       1     1 

18      475472               Bearing                                                                                                     1       1      1      1 

19      475473               Bearing                                                                                                     1       1      1      1

20      604726               Shaft                                                                                                         1       1      1      1 

21      475470               Bearing                                                                                                     1       1      1      1 

22      475458               Pin                                                                                                            2       2      2      2 

23      475460               Centering pin                                                                                            2       2      2      2

24      475459               Centering pin                                                                                            2       2      2      2 

25      475461               Centering pin                                                                                            2       2      2      2 

26      703198               Stud--bolt                                                                                                  3       3      3      3 

27      475662               Plate                                                                                                         1       1       1     1 

28      604070               Gasket                                                                                                      1       1       1     1

29      703199               Stud--bolt                                                                                                  1       1       1     1 

30      703200               Stud--bolt                                                                                                  1       1       1     1 

31      475425               Screw                                                                                                        2       2       2     2

32      703202                Bracket                                                                                                     1       1       1     1

33      475459                Centering pin                                                                                           2        2      2      2 

34      562940                Screw                                                                                                      2        2      2      2 

35      703203               Bracket                                                                                                     1        1      1      1 

36      475459               Centering pin                                                                                            2        2      2      2 



ITEM PART NO. DESCRIPTION

ENGINE, PERKINS CYLINDER BLOCK

4 AAQTY.

1- TMP-55

3- TMV-55

2- TMP-55 HT

4- TMV-55 HT

37       562940              Screw                                                                                                        

38       703204              Bracket                                                                                                       

39       475459              Centering pin                                                                                              

40       562940              Screw                                                                                                         

41       703205              Bracket                                                                                                       

42       475459              Centering pin                                                                                              

43       562940              Screw                                                                                                         

44       703207              Screw                                                                                                         

45       703206              Screw                                                                                                         

46       703286              Plug                                                                                                            

1     2     3    4    5     6    7     8    9    10   12  13

2/2

2

1

2

2

1

2

2

2

3

1

2

1

2

2

1

2

2

2

3

1

2

1

2

2

1

2

2

2

3

1

2

1

2

2

1

2

2

2

3

1

 39.00



ENGINE, PERKINS CYLINDER HEAD

TMP-55
TMV-55
  

TMP-55 HT
TMV-55 HT
  

  

1

17
10

11

9
7

17
10

11
22

21

15
13

16

20

14

19

5

12

6
18

9
8

4 AA

40.00



1        703399              Complete cylinder head                                                                            1       1      1      1

3        562944              Insert                                                                                                         4       4      4      4 

5        703213              Inlet valve                                                                                                  4       4      4      4 

6        703214              Flusing and boost pressure valve                                                             4       4      4      4 

7        475548              Seal                                                                                                           4       4      4      4 

8        475549              Seal                                                                                                           4       4      4      4

9        475715              Spring                                                                                                        8       8      8      8 

10       475542              Cotter (Serviced in pairs)                                                                         16     16     16    16 

11       475540              Cap                                                                                                            8       8      8      8 

12       475490              Plug                                                                                                           1       1      1      1 

13       475490              Plug                                                                                                           1       1      1      1

14       475489              Plug                                                                                                           6       6      6      6 

15       475488              Plug                                                                                                           7       7      7      7 

16       475486              Plug                                                                                                           3       3      3      3 

17       475541              Cap                                                                                                            8       8      8      8 

18       703216              Cylinder head gasket, 0.5mm                                                                    1       1      1      1 

18       703217              Cylinder head gasket, 0.4mm                                                                    1       1      1      1

19       703222              Stud--bolt                                                                                                   2       2      2      2 

20       703215              Stud--bolt                                                                                                   2      2       2      2 

21       563070              Screw                                                                                                        14    14     14   14

22       475516              Screw                                                                                                         4      4       4     4 

ITEM PART NO. DESCRIPTION

ENGINE, PERKINS CYLINDER HEAD

4 AAQTY.

1- TMP-55

3- TMV-55

2- TMP-55 HT

4- TMV-55 HT

1     2     3    4    5     6    7     8    9    10   12  13

1/1

40.00



ENGINE, PERKINS ROCKER ARMS

TMP-55
TMV-55
 

TMP-55 HT
TMV-55 HT
 

AP1608

1

14

15

20

10

2

16

18
18

19

17

21
20

9
6

3 5

4
12

11

13

8

7
8

7

4 AA

 41.00



1        703218               Rocker lever shaft                                                                                     

2        703219               Shaft                                                                                                          

3        475482               ”0” ring                                                                                                       

4        475546               R.H. lever                                                                                                  

5        475547               L.H. lever                                                                                                    

6        475721               Spring                                                                                                        

7        475758               Stud--bolt                                                                                                   

8        475439               Nut                                                                                                             

9        562949               Washer                                                                                                       

10       703220               Seal                                                                                                           

11       475434               Stud--bolt                                                                                                    

12       602468               Nut                                                                                                             

13       602495               Screw                                                                                                         

14       703221               Rod                                                                                                             

15       475537               Valve tappet                                                                                               

16       705943               Engine oil pressure switch                                                                        

17       562960               Tube                                                                                                           

18       562961               Washer                                                                                                      

19       475729               Hollow screw                                                                                             

20       562961               Washer                                                                                                       

21       475729               Hollow screw                                                                                              

ITEM PART NO. DESCRIPTION

ENGINE, PERKINS ROCKER ARMS

4 AAQTY.

1- TMP-55

3- TMV-55

2- TMP-55 HT

4- TMV-55 HT

1     2     3    4    5     6    7     8    9    10   12  13

1/1

41.00

1

1

1

4

4

3

8

8

6

1

4

4

2

8

8

1

1

2

1

2

1

1

1

1

4

4

3

8

8

6

1

4

4

2

8

8

1

1

2

1

2

1

1

1

1

4

4

3

8

8

6

1

4

4

2

8

8

1

1

2

1

2

1

1

1

1

4

4

3

8

8

6

1

4

4

2

8

8

1

1

2

1

2

1



ENGINE, PERKINS THROTTLE MISC.

TMP-55
TMV-55
  

TMP-55  HT
TMV-55 HT
  

  

30

39
38

37

32
33

31

35
36

40

41

29

13
14

28
12

11
10

9

23 24
19

15

17
16

21
18

20

2625

27

22

34

4 AA

42.00



9         75556               Axle                                                                                                           1       1      1      1 

10        475467             Circlip                                                                                                        1       1      1      1 

11        475475             ”0” ring                                                                                                       1       1      1      1

12        475718             Spring                                                                                                        1       1      1      1

13        475453             Washer                                                                                                      1       1      1      1

14        475442             Nut                                                                                                             1       1      1      1 

15        602473             Axle                                                                                                            1       1      1      1

16        475474             ”0” ring                                                                                                        2      2       2     2 

17        475466             Circlip                                                                                                         1      1       1      1

18        475561             Rod                                                                                                            1      1       1      1

19        602474             Screw                                                                                                         2      2       2      2

20        703228             Screw                                                                                                         1      1       1      1

21        703227             Nut                                                                                                             1      1       1      1

22        703229             Nut                                                                                                             1      1       1      1

23        703228             Screw                                                                                                         1      1       1      1

24        703231             Cap                                                                                                            1      1       1      1 

25        475560             Lever                                                                                                          1      1       1      1

26         551970            Screw                                                                                                         1      1       1      1

27         475443            Nut                                                                                                             1      1       1      1

28         703230            Rod                                                                                                            1      1       1      1

29         703237            Cap                                                                                                            1      1       1      1 

30        703238             Plug                                                                                                            1      1       1     1 

31        703232             Screw                                                                                                         1      1       1     1 

32        703235             Screw                                                                                                         1      1       1     1 

33        703234             ”0” ring                                                                                                        1      1       1    1

34        703233              Nut                                                                                                            1       1      1     1

35       703236             Circlip                                                                                                         1      1       1     1 

36       475448             Washer                                                                                                       1      1      1     1

37       703239             Cap                                                                                                            1      1       1     1 

38        703240             Screw                                                                                                         1      1       1     1

39        475448             Washer                                                                                                      1      1        1     1

40        703241             Nut                                                                                                             1      1       1     1

41        703241             Nut                                                                                                             1      1       1     1

ITEM PART NO. DESCRIPTION

ENGINE, PERKINS THROTTLE MISC.

4 AAQTY.

1- TMP-55

3- TMV-55

2- TMP-55 HT

4- TMV-55 HT

1     2     3    4    5     6    7     8    9    10   12  13

1/1

42.00



ENGINE, PERKINS OIL RELIEF PLUG, MISC.

TMP-55
TMV-55
  

TMP-55  HT
TMT55     HT
  

  

3

2

5
4

4 AA

 43.00



ITEM PART NO. DESCRIPTION

ENGINE, PERKINS OIL RELIEF PLUG, MISC.

4 AAQTY.

1- TMP-55

3- TMV-55

2- TMP-55 HT

4- TMV-55 HT

1     2     3    4    5     6    7     8    9    10   12  13

1/1

43.00

2 475644            Connection 1 ”0” ring 1       1       1     1

3 703253            Plug 1       1       1     1

4 703264            Relief valve 1       1       1     1

5 563113             ”0” ring 1       1       1     1



ENGINE, PERKINS OIL PAN

TMP-55
TMV-55
  

TMP-55  HT
TMV-55 HT
  

AP1614

12

5

3

4

6
7

8

9

4 AA

 44.00



ITEM PART NO. DESCRIPTION

ENGINE, PERKINS OIL PAN

4 AAQTY.

1- TMP-55

3- TMV-55

2- TMP-55 HT

4- TMV-55 HT

1     2     3    4    5     6    7     8    9    10   12  13

1/1

44.00

1 703260 Oil sump 1      1       1     1

2 Plug -- SEE PG. 6.00 1      1       1     1

3 551997 Washer 1      1       1     1

4 702811  Gasket 1      1       1     1

5 475406 Screw 30    30     30   30

6 475642 Strainer 1      1       1     1

7 475425 Screw 2      2       2     2

8 475647 Pipe 1      1       1     1

9 475482 "O" Ring 1      1       1     1



ENGINE, PERKINS VALVE COVER AND BREATHER

TMP-55
TMV-55
  

TMP-55  HT
TMV-55 HT
  

  

15

16

2
3

12

11

9

13

8

14

7

1

5

4

6

10

4 AA

 45.00



1         703402              Cover                                                                                                       1       1       1     1 

2         703403              Screw                                                                                                       4       4       4     4

3         703289              Air breather                                                                                              1       1       1     1

4         703291              Bracket                                                                                                    1        1       1     1

5         552024              Foam                                                                                                       1        1       1     1

6         703292              Screw                                                                                                       6       6       6      6

7         703404              Tube                                                                                                         1       1      1       1

8         703294              Gasket                                                                                                      1       1      1       1

9         703295              Screw                                                                                                       2       2      2       2 

10        703296              Seal                                                                                                          1       1      1       1

11        602495              Screw                                                                                                       2       2      2       2 

12        602472              Screw                                                                                                       3       3      3      3 

13        475446              Nut                                                                                                           4       4      4       4

14        703297              Washer                                                                                                    4        4      4      4

15        703263              Filling plug                                                                                               1        1      1      1

16        475479              Seal                                                                                                         1        1      1      1

ITEM PART NO. DESCRIPTION

ENGINE, PERKINS VALVE COVER

AND BREATHER

4 AAQTY.

1- TMP-55

3- TMV-55

2- TMP-55 HT

4- TMV-55 HT

1     2     3    4    5     6    7     8    9    10   12  13

1/1

 45.00





ENGINE, PERKINS WATER PUMP

TMP-55
TMV-55
  

TMP-55   HT
 TMV-55 HT
  

AP1616

3

9

8

11

7

12

10

21
13

15
16

14

22

17

18

19
20

1 6
4

5

4 AA

 46.00



1         705942               Complete water pump                                                                              

3         475493               Plug                                                                                                          

4         475649               Plate                                                                                                         

5         562968               Gasket                                                                                                      

6         475436               Screw                                                                                                       

7          604981              Gasket                                                                                                      

8          602495              Screw                                                                                                       

9          475443              Nut                                                                                                           

10        705928               Hose                                                                                                        

11        475495               Clamp                                                                                                       

12        475495               Clamp                                                                                                       

13        602496               Housing                                                                                                    

14        60247                 0 Screw                                                                                                    

15        475443               Nut                                                                                                           

16        703253               Plug                                                                                                          

17        562690               Gasket                                                                                                      

18        703405               Thermostat                                                                                               

19        703257               Connection                                                                                               

20        602667               Screw                                                                                                       

21        702813               Gasket                                                                                                      

22        705944               Water temperature sensor                                                                       

ITEM PART NO. DESCRIPTION

ENGINE, PERKINS WATER PUMP

4 AAQTY.

1- TMP-55

3- TMV-55

2- TMP-55 HT

4- TMV-55 HT

1     2     3    4    5     6    7     8    9    10   12  13

1/1

46.00

1

1

1

1

3

1

4

1

1

1

1

1

2

2

1

1

1

1

2

1

1

1

1

1

1

3

1

4

1

1

1

1

1

2

2

1

1

1

1

2

1

1

1

1

1

1

3

1

4

1

1

1

1

1

2

2

1

1

1

1

2

1

1

1

1

1

1

3

1

4

1

1

1

1

1

2

2

1

1

1

1

2

1

1





ENGINE, PERKINS GASKET SET

TMP-55
TMV-55
 

TMP-55 HT
TMV-55 HT
 

  

1

4 AA

 47.00



ITEM PART NO. DESCRIPTION

ENGINE, PERKINS GASKET SET

4 AAQTY.

1- TMP-55

3- TMV-55

2- TMP-55 HT

4- TMV-55 HT

1     2     3    4    5     6    7     8    9    10   12  13

1/1

47.00

1       703408               Seal Kit, 0.4mm                                                                                      A/R   A/R   A/R  A/R

1       703407               Seal Kit, 0.5mm                                                                                      A/R   A/R   A/R  A/R 





ENGINE, PERKINS TIMING GEAR AND CAMSHAFT

TMP-55
TMV-55
  

TMP-55 HT
TMV-55 HT
 

  

4 AA

 48.00



ITEM PART NO. DESCRIPTION

ENGINE, PERKINS TIMING GEAR

AND CAMSHAFT

4 AAQTY.

1- TMP-55

3- TMV-55

2- TMP-55 HT

4- TMV-55 HT

1     2     3    4    5     6    7     8    9    10   12  13

1/2

48.00

1

1

1

2

2

3

6

1

1

1

4

1

1

1

1

1

1

1

1

1

3

3

1

1

1

1

1

1

1

1

1

1

1

1

1

1

2

2

3

6

1

1

1

4

1

1

1

1

1

1

1

1

1

3

3

1

1

1

1

1

1

1

1

1

1

1

1

1

1

2

2

3

6

1

1

1

4

1

1

1

1

1

1

1

1

1

3

3

1

1

1

1

1

1

1

1

1

1

1

1

1

1

2

2

3

6

1

1

1

4

1

1

1

1

1

1

1

1

1

3

3

1

1

1

1

1

1

1

1

1

1

1

1        703223               Housing                                                                                                    

2        562954               Gasket                                                                                                      

3        475457               Pin                                                                                                            

4        602471               Screw                                                                                                        

5        475443               Nut                                                                                                            

6        602472               Screw                                                                                                        

7        602470               Screw                                                                                                       

8        475742               Seal                                                                                                           

11       475483                ”0” ring                                                                                                     

12       475663               Plate                                                                                                          

13       58533                 Screw                                                                                                       

15       703243               Camshaft                                                                                                  

16       475464               Key                                                                                                           

17       475471               Bearing                                                                                                     

18       602469               Spacer                                                                                                      

19       475551               Gear                                                                                                         

20       475534               Gear                                                                                                         

21       703244               Tappet                                                                                                       

22       475750               Washer                                                                                                     

23       475660               Gear                                                                                                          

24       552233               Bushing                                                                                                     

25       552005               Centering pin                                                                                            

26       475720               Spring                                                                                                       

27       703242               Rotor                                                                                                         

28       475640               Hub                                                                                                          

29       475639               Cover                                                                                                        

30       475753               Shim, 0.10 mm                                                                                          

30       475754               Shim, 0.15 mm                                                                                          

30       475755               Shim, 0.20 mm                                                                                          

30       475756               Shim, 0.50 mm                                                                                         

31       475716               Spring                                                                                                        

32       475749               Spring plate                                                                                               

33       475469               Circlip                                                                                                       



ITEM PART NO. DESCRIPTION

ENGINE, PERKINS TIMING GEAR

AND CAMSHAFT

4 AAQTY.

1- TMP-55

3- TMV-55

2- TMP-55 HT

4- TMV-55 HT

34       475759               Plate                                                                                                         1      1       1      1 

35       475425               Screw                                                                                                       2      2       2      2 

36       703222               Stud--bolt                                                                                                  1      1      1      1

37       705938               Plug                                                                                                          1       1      1      1

1     2     3    4    5     6    7     8    9    10   12  13

2/2

 48.00





ENGINE, PERKINS FLYWHEEL AND HOUSING

TMP-55
TMV-55 
  

TMP-55 HT
TMV-55 HT
  

  

7

6

5

9

12

6

7
8

7
8

7
8

7
8

7
8

8
7 2

1

8

3
4

10
6

18

10
6

5
6

11

10
6

13

14

15

17
16

6

4 AA

 49.00



1        703269               Housing                                                                                                    

2        687467               Flywheel housing                                                                                      

3        29450                 Screw                                                                                                        

4        42231                 Washer                                                                                                      

5        243297               Screw                                                                                                        

6        29437                 Washer                                                                                                    

7        42232                 Washer                                                                                                    

8        56354                 Nut                                                                                                            

9        63544                 Screw                                                                                                       

10       45633                 Screw                                                                                                       

11       63545                 Screw                                                                                                       

12       703267               Fly wheel                                                                                                  

13       703268               Gear                                                                                                         

14       549750               Screw                                                                                                       

15       687468               Coupler, flywheel                                                                                      

16       7295                   Screw                                                                                                       

17       33525                 Washer                                                                                                     

18       445125               Cap                                                                                                           

ITEM PART NO. DESCRIPTION

ENGINE, PERKINS FLYWHEEL AND 

HOUSING

4 AA
QTY.

1- TMP-55

3- TMV-55

2- TMP-55 HT

4- TMV-55 HT

1     2     3    4    5     6    7     8    9    10   12  13

1/1

49.00

1

1

2

2

4

9

9

9

1

2

2

1

1

6

1

8

8

1

1

1

2

2

4

9

9

9

1

2

2

1

1

6

1

8

8

1

1

1

2

2

4

9

9

9

1

2

2

1

1

6

1

8

8

1

1

1

2

2

4

9

9

9

1

2

2

1

1

6

1

8

8

1





ENGINE, PERKINS STARTER MOTOR

TMP-55
TMV-55  
  

TMP-55 HT
TMV-55 HT
  

AP1741

4 AA

50.00



1        563092               Starter motor                                                                                            1       1      1      1

2        563103               Bushing                                                                                                    1       1      1      1 

3        563104               Solenoid                                                                                                   1       1      1      1

4        563105               Bushing                                                                                                    1       1      1      1

5        563106               Gear                                                                                                         1       1      1      1 

6        563107               Armature                                                                                                  1       1       1     1

7        563108               Bracket                                                                                                    1        1      1      1 

8        563109               Bushing                                                                                                   1        1      1      1 

9        563110               Repair kit                                                                                                  1       1      1      1

ITEM PART NO. DESCRIPTION

ENGINE, PERKINS STARTER MOTOR

4 AAQTY.

1- TMP-55

3- TMV-55

2- TMP-55 HT

4- TMV-55 HT

1     2     3    4    5     6    7     8    9    10   12  13

1/1

50.00





ALTERNATOR, PERKINS ENGINE

TMP-55
TMV-55  
  

TMP-55 HT
TMV-55 HT
  

  

2

5

7

9

4

10

4

6

8

3

1

4 AA

51.00



1        706088               Complete alternator                                                                                  1      1       1      1 

2        602484               Lever bracket                                                                                            1      1       1      1 

3        605003               Pulley                                                                                                        1      1       1      1

4        602486               Screw                                                                                                        2      2       2      2 

5        551998               Washer                                                                                                      1      1      1      1  

6        703829               Bracket                                                                                                      1      1      1      1  

7        602667               Screw                                                                                                        3      3      3      3  

8        550482               Screw                                                                                                        1      1      1      1 

9        475444               Nut                                                                                                            1      1       1     1 

10       703251               Washer                                                                                                     1       1      1     1 

ITEM PART NO. DESCRIPTION

ALTERNATOR, PERKINS ENGINE

4 AAQTY.

1- TMP-55

3- TMV-55

2- TMP-55 HT

4- TMV-55 HT

1     2     3    4    5     6    7     8    9    10   12  13

1/1

51.00





ENGINE, PERKINS EXHAUST MANIFOLD

TMP-55
TMV-55 
  

TMP-55  HT
TMV-55 HT
  

 

4

5

3

1

2

6

4 AA

52.00



1        704544              Exhaust manifold                                                                                      

2        562980              Gasket                                                                                                      

3        562981              Screw                                                                                                        

4        602481              Washer                                                                                                     

5        475444              Nut                                                                                                            

6        475761              Gasket, exhaust             

ITEM PART NO. DESCRIPTION

ENGINE, PERKINS EXHAUST MANIFOLD

4 AAQTY.

1- TMP-55

3- TMV-55

2- TMP-55 HT

4- TMV-55 HT

1     2     3    4    5     6    7     8    9    10   12  13

1/1

52.00

1

1

6

6

2

1

1

1

6

6

2

1

1

1

6

6

2

1

1

1

6

6

2

1





ENGINE, PERKINS CRANKSHAFT, PISTONS AND RODS

TMP-55
TMV-55 
  

TMP-55  HT
TMV-55 HT
  

 

4 AA

53.00



1        706085               Complete crankshaft                                                                                1       1      1      1  

2        475462               Key                                                                                                           1       1      1      1  

3        706086               Gear                                                                                                         1       1      1      1  

4        475464               Key                                                                                                           1       1      1      1 

5        706087               Gear                                                                                                         1       1      1      1  

6        475440               Nut                                                                                                            1      1       1     1  

7        475736               Bearing kit, std.                                                                                       A/R   A/R  A/R  A/R 

7        475737               Bearing kit, --0.25 mm                                                                             A/R  A/R   A/R  A/R 

7        475738               Bearing kit, --0.50 mm                                                                            A/R   A/R   A/R  A/R  

8        475752               Washer                                                                                                     1      1       1      1  

9        475751               Washer                                                                                                     2      2       2      2  

10       703397               Piston                                                                                                       4      4       4      4  

11       703398               Kit piston ring                                                                                            1      1      1       1  

12       475532               Axle                                                                                                           1      1      1      1  

13       475465              Circlip                                                                                                         2      2      2      2  

14       703210              Connecting rod                                                                                          4       4     4       4  

15       475735              Bushing                                                                                                     1       1      1      1  

16       475529              Screw                                                                                                        2       2      2      2  

17       562942              Nut                                                                                                            2       2      2      2  

18       475739              Bearing kit                                                                                                 4       4      4      4  

19       703282              Crankshaft pulley                                                                                      1       1      1      1  

ITEM PART NO. DESCRIPTION

ENGINE, PERKINS CRANKSHAFT, 

PISTONS AND RODS

4 AAQTY.

1- TMP-55

3- TMV-55

2- TMP-55 HT

4- TMV-55 HT

1     2     3    4    5     6    7     8    9    10   12  13

1/1

53.00





HYDRAULICS, PRESSURE REDUCING VALVE

BC50

TMP-55
TMV-55
  
  

TMP-55  HT
TMV-55 HT
  
  

10 EA

54.00



1       403429               Pusher with its guide                                                                                1       1      1      1  

2       403430               Spring                                                                                                       1       1      1      1  

3       403431               Return spring                                                                                           1        1      1      1  

4       75498                 Complete inching valve                                                                           1        1       1      1  

5       404484               Back pressure valve                                                                                1        1      1      1  

6       403432               Spring                                                                                                      1        1      1      1  

ITEM PART NO. DESCRIPTION

HYDRAULICS, PRESSURE REDUCING VALVE

10 AEQTY.

1- TMP-55

3- TMV-55

2- TMP-55 HT

4- TMV-55 HT

1     2     3    4    5     6    7     8    9    10   12  13

1/1

54.00





HYDROSTATIC MOTOR, REAR STEER, HT MODELS
   
   
  

TMP-55 HT
TMV-55  HT
  

BF19

10 EA

55.00



1       601637               Seal kit                                                                                                             A/R          A/R  

2       601638               Seal kit                                                                                                             A/R          A/R 

10      601602               Cylinder block                                                                                                    1             1 

12      601603               Piston (no number stamped on the part)                                                         A/R          A/R 

13      601604               Piston (“1” stamped on the part)                                                                      A/R          A/R  

15      601605               Repair kit                                                                                                           1              1  

25      601606               Complete cam                                                                                                   1              1  

27      601607               ”0” ring                                                                                                               2              2   

40      601608               Complete housing                                                                                             1              1  

41      601609               Housing                                                                                                             1              1  

42      601610               Screw                                                                                                               12            12  

43      550917               Screw                                                                                                                2              2  

44      550918               Washer                                                                                                              2              2  

45      601611               ”0” ring                                                                                                               1              1  

47      601612               Control                                                                                                              1              1  

48      601613               Seal kit                                                                                                              1              1  

50      550894               Plug                                                                                                                  1               1  

52      550895               Spring                                                                                                               4              4  

60      603725               Fastening plate                                                                                                 1              1  

66      550926               Screw                                                                                                                8              8  

70      601614               Complete bearing                                                                                             1               1  

71      601615               Bearing bracket                                                                                                1               1  

72      601616               Seal                                                                                                                  1               1  

73      601617               Bearing                                                                                                             1               1  

74      601618               Bearing                                                                                                             1               1  

75      601619               Shim                                                                                                                A/R           A/R  

76      601620               Bushing                                                                                                             1              1  

77      601621               Circlip                                                                                                                1              1  

78      601622               Circlip                                                                                                                1              1  

90      601623               Out put shaft                                                                                                     1              1  

91      601624               Wheel stud                                                                                                       10            10  

92      601698               Wheel nut                                                                                                         10            10  

200     581335               Complete rear wheel motor                                                                               1              1  

ITEM PART NO. DESCRIPTION

HYDROSTATIC MOTOR, REAR STEER-HT MODELS

10 CEQTY.

1- TMP-55

3- TMV-55

2- TMP-55 HT

4- TMV-55 HT

1     2     3    4    5     6    7     8    9    10   12  13

1/1

55.00





HYDROSTATIC MOTOR, FRONT WHEELS, STD AND HT

TMP-55
TMV-55  

TMP-55  HT
TMV-55 HT

BF24

10 EA

56.00



1       562146               Seal kit                                                                                                     

2       562147               Seal kit                                                                                                     

10      550882               Cylinder block                                                                                           

12      550883               Piston (no number stamped on the part)                                                 

13      550884               Piston (“1” stamped on the part)                                                              

15      550885               Repair kit                                                                                                   

25      550886               Complete cam                                                                                           

27      550887                ”0” ring                                                                                                      

40      550888               Complete housing                                                                                     

41      550889               Housing                                                                                                     

42      550890               Screw                                                                                                       

45      550891               ”0” ring                                                                                                       

47      550892                Control                                                                                                      

48      550893                Seal kit                                                                                                      

50      550894                Plug                                                                                                           

52      550895                Spring                                                                                                       

70      550897                Complete bearing                                                                                    

71      550898                Bearing bracket                                                                                        

72      550899                Seal                                                                                                          

73      550900                Bearing                                                                                                     

74      550901                Bearing                                                                                                     

75      550902                Shim                                                                                                       

76      550903                Bushing                                                                                                     

77      550904                Circlip                                                                                                        

78      550905                Bushing                                                                                                     

90      550906                Out put shaft                                                                                             

91      550653                 Wheel stud                                                                                               

91      550907                 Wheel stud kit                                                                                          

92      601698                 Wheel nut                                                                                                

100      550908                 Complete brake                                                                                        

101      550909                 Housing                                                                                                    

102      550910                 Screw                                                                                                       

106      550911                  ”0” ring                                                                                                    

107      550912                  Piston                                                                                                     

ITEM PART NO. DESCRIPTION

HYDROSTATIC MOTOR, FRONT WHEELS

STD. AND HT

10 EAQTY.

1- TMP-55

3- TMV-55

2- TMP-55 HT

4- TMV-55 HT

1     2     3    4    5     6    7     8    9    10   12  13

1/2

56.00

A/R 

A/R 

1

A/R 

A/R 

1

1

2

1

1

6

1

1

1

1

4

1

1

1

1

1

A/R 

1

1

1

1

5

1

5

1

1

8

1

1

A/R 

A/R 

1

A/R 

A/R 

1

1

2

1

1

6

1

1

1

1

4

1

1

1

1

1

A/R 

1

1

1

1

5

1

5

1

1

8

1

1

A/R 

A/R 

1

A/R 

A/R 

1

1

2

1

1

6

1

1

1

1

4

1

1

1

1

1

A/R 

1

1

1

1

5

1

5

1

1

8

1

1

A/R 

A/R 

1

A/R 

A/R 

1

1

2

1

1

6

1

1

1

1

4

1

1

1

1

1

A/R 

1

1

1

1

5

1

5

1

1

8

1

1



108      550913               Washer                                                                                                    1      1       1      1

109      550914               Circlip                                                                                                      1      1       1      1

110      550915               Drive shaft                                                                                               1      1       1      1

111      550916               Seal                                                                                                         1      1       1      1

112      550917               Screw                                                                                                      1      1       1      1

113      550918               Washer                                                                                                    1      1       1      1

135      550919               Complete brake disc                                                                               1      1       1      1

141      550920               Cover                                                                                                      1      1       1       1

142      550921               Plug                                                                                                        1       1      1       1

143      550922               ”0” ring                                                                                                    1       1      1       1

200      524573               Hydraulic motor                                                                                      2       2      2       2

ITEM PART NO. DESCRIPTION

HYDROSTATIC MOTOR, FRONT WHEELS

STD.  AND HT

10 EAQTY.

1- TMP-55

3- TMV-55

2- TMP-55 HT

4- TMV-55 HT

1     2     3    4    5     6    7     8    9    10   12  13

2/2

56.00





HYDROSTATIC MOTOR, REAR STEER, STD MODELS

TMP-55 TMV-55

BF25

10 EA

57.00



1        562146               Seal kit                                                                                                   

2        562147               Seal kit                                                                                                    

10       550882               Cylinder block                                                                                          

12       550883               Piston (no number stamped on the part)                                                

13       550884               Piston (“1” stamped on the part)                                                             

15       550885               Repair kit                                                                                                  

25       550886               Complete cam                                                                                          

27       550887               ”0” ring                                                                                                      

40       550888                Complete housing                                                                                   

41       550889                Housing                                                                                                   

42       550890                Screw                                                                                                      

45       550891                ”0” ring                                                                                                     

47       550892                 Control                                                                                                    

48       550893                Seal kit                                                                                                    

50       550894                Plug                                                                                                         

52       550895                Spring                                                                                                     

60       603724                Fastening plate                                                                                       

66       63727                  Screw                                                                                                      

70       550897                Complete bearing                                                                                   

71       550898                Bearing bracket                                                                                      

72       550899                Seal                                                                                                        

73       550900                Bearing                                                                                                   

74       550901                Bearing                                                                                                   

75       550902                Shim                                                                                                      

76       550903                Bushing                                                                                                   

77       550904                Circlip                                                                                                      

78       550905                Bushing                                                                                                   

90       550906                Out put shaft                                                                                            

91       550653                Wheel stud                                                                                               

91       550907                Wheel stud kit                                                                                          

92       601698                Wheel nut                                                                                                

200      524570                Hydraulic motor                                                                                       

ITEM PART NO. DESCRIPTION

HYDROSTATIC MOTOR, REAR STEER STD. MODELS

10 EAQTY.

1- TMP-55

3- TMV-55

2- TMP-55 HT

4- TMV-55 HT

1     2     3    4    5     6    7     8    9    10   12  13

1/1

57.00

A/R 

A/R 

1

A/R 

A/R 

1

1

2

1

1

6

1

1

1

1

4

1

8

1

1

1

1

1

A/R 

1

1

1

1

5

1

5

1

A/R 

A/R 

1

A/R 

A/R 

1

1

2

1

1

6

1

1

1

1

4

1

8

1

1

1

1

1

A/R 

1

1

1

1

5

1

5

1





PARTS INDEX: (Part No., Item No., Page No.)
CATALOG 809866, R02-10

1

109712, 30, 8 , 24, 12 232116, 5,23 403431, 3,54 423398, 13,32 475458, 22,39 475726, 10,39
129397, 5,13 190442, 22, 11 234798, 37,38 403432, 6,54 42347, 25,44 475459, 24,39 , 8,39
165919, 5,35 , 22, 12 234799, 12,38 404484, 5,54 , 5,26 , 33,39 , 9,39
166322, 21,34 190887, 6,20 234802, 21,38 405950, 14, 11 424186, 15,19 , 36,39 475727, 11,39

27,35 191197, 15,20 240821, 18,24 , 14, 12 424879, 2, 19 , 39,39 , 12,39
167923, 6,29 , 50, 12 243297   28, 3 405951, 13, 12 425033, 8,16 , 42,39 475729, 19,41
167981, 8,14 , 50,11 , 5,49 , 13,11 425100, 5, 16 475460, 23,39 , 21,41
168343, 21,23 192310, 19,21 243482, 13,21 41077, 32,22 425101, 2, 39 475461, 25,39 475735, 15,53
168351, 22,26 , 66,23 , 42,23 , 52,23 , 6, 16 475462, 2,53 475736, 7, 53
168494, 16,28 192386, 17,20 2435, 28, 44 420732, 11,32 425103, 3, 16 475464, 16,55 475737, 7,53

, 18,10 , 27, 12 , 82,23 , 6,32 425124, 11, 16 , 4,53 475738, 7,53
, 31,35 , 27,11 245702, 8,15 420772, 30,44 , 3,39 475465, 13,53 475739, 18,53

168735, 20, 11 193325, 49, 11 249321, 40,21 , 34,38 425131, 11,27 475466, 17,42 475742, 8,55
, 20, 12 , 49,12 24951, 25,23 420792, 22,32 , 4, 10 475467, 10,42 475749, 32,48

168758, 15,28 194896, 60,11 252759, 1,20 421310, 1,39 , 6,28 475469, 33,55 475750, 22,48
, 17, 10 , 60,12 25713, 12,15 421517, 8,27 425501,  8, 8 475470, 21,46 475751, 9,53
, 21,20 196905, 6,23 , 16,44 42231  11, 4 425923  3, 6 475471, 17,48 475752, 8,53
, 30,35 19740, 1 , 27,40 25, 3 426643, 5,32 475472, 18,39 475753, 30,48
, 7,29 197233, 18,20 , 39,20 4, 4 42818, 70,11 475473, 19,39 475754, 30,48

168854, 64, 12 197335, 5, 20 , 43,23 , 17,17 , 70,12 475474, 16,49 475755, 30,48
, 64,11 19911,  3, 7 25714, 10,21 , 19,18 43789, 4,43 475475, 11,49 475756, 30,48
, 72,11 199728, 18, 8 , 17,23 , 4,49 43899, 4, 66 475479, 16,52 475758, 7,48
, 72,12 20033, 2,16 , 17,24 , 6,43 445125, 18,49 475482, 3,48 475759, 34,48

168855, 63,11 200664, 5,43 , 17,29 42232  16, 3 44672, 42, 11 , 9,44 475761, 6,52
, 63,12 200709, 57,11 , 2,38 23, 3 , 42,12 475483, 11,55 476059, 10,45
, 71,11 20125, 24,23 , 30, 19 , 18,34 44672, 9,43 475485, 7,39 479218, 3,13
, 71,12 , 8,22 ,23,18 , 2,42 44807  2, 4 475486, 16,40 480158, 26, 12

168870, 32, 19 202218, 10,29 28959, 16,21 , 24,17 , 18,17 475488, 15,40 , 26,11
169324, 37, 12 , 24, 9 , 65,23 , 24,41 44807, 20,18 475489, 14,40 485973, 46,11
171109, 12,12 202243, 5, 11 28988, 15,24 , 25,32 , 21,44 475490, 12,40 , 46,12
172569, 16,15 , 5, 12 29437  10, 4 , 26,26 448883, 6,13 , 13,40 485980, 14,24

, 8,26 202703, 25,21 18, 3 , 27,10 45633, 10,49 475493, 3,53 487028, 32, 11
173038, 40,11 , 35,23 30, 3 , 28,18 , 48,23 475495, 11,53 , 32, 12

, 40,12 202731, 19,17 , 19,34 , 3, 9 459749, 16,24 , 12,53 48775, 19,37
174132, 19, 19 , 21,18 , 2,25 , 3,25 46668, 12,21 475516, 22,40 , 22,36

, 4,22 , 5,42 , 25,17 , 3,38 , 16,34 475529, 16,53 494587, 19,26
175498, 20,20 , 8, 12 , 25,35 , 4,20 , 22,18 475532, 12,53 494926, 2,38

, 31, 11 , 8,11 , 29,18 , 47,11 , 62,23 475534, 20,48 494927, 1,31
, 31, 12 202884, 23,23 , 3, 20 , 47,12 , 8, 19 475537, 15,41 495017, 12,43

175746, 33, 11 203512, 8,13 , 49,23 , 50,23 470871  16, 4 475540, 11,40 495247, 1,35
, 33,12 204505, 12,11 , 6,49 , 7,26 471322, 37,19 475541, 17,40 495374, 3,32

176716  15, 3 205275, 9, 19 , 6,65 , 7,49 471378, 13,24 475542, 10,40 496162, 15,32
177013, 37,21 , 9,18 29450  26, 3 42256  13, 4 474708, 14,45 475546, 4,48 496174, 1,32

, 38,23 206084, 41,20 , 3,49 42316 17,21 475406, 5,44 475547, 5,41 496550, 30,32
179313, 5, 9 207516, 36,38 29469, 17, 19 , 13,15 475425, 31,39 475548, 7,47 496572  17, 4
181673, 22,34 208561, 59,11 , 17,19 , 13,17 , 35,55 475549, 8,47 496680, 63,21

, 34,35 , 59,12 , 19,23 , 14,18 , 7,44 475551, 19,48 496682, 20,21
184036, 14,20 210942, 14,23 , 23,21 , 28,40 475434,11,41 475560, 25,42 , 34,23
184817, 6,21 216894, 27,23 , 8, 17 , 31,20 475436, 6,46 475561, 18,42 496687, 36,23

, 8,23 , 74,22 , 8,18 31648, 19, 15 475439, 8,41 475639, 29,48 , 50,21
185193, 41,23 217044, 7,29 29475, 43, 11 , 63,23 475440, 6,60 475640, 28,48 496735, 14,32
187294, 9,14 217047, 39,11 , 43, 12 42322  6, 4 475442, 14,42 475642, 6,44 , 6,33
187485, 5,14 222661, 27, 9 29489, 33,19 , 69,11 475443, 15,53 475644, 2,43 496810, 61,23
18804, 4, 9 223902, 24,20 , 67,11 , 69,12 , 27,42 475647, 8,44 497890, 9,20
189172, 1,38 223903, 23, 19 , 67,12 42324, 76,12 , 5,55 475649, 4,46 497922, 16,20

, 18,23 223904, 18,19 29583, 73,23 42325  3, 5 , 9,53 475660, 23,48
, 77,21 191727, 78, 11&12 30327,2,21 , 10,14 475444, 5,52 475662, 27,39

189535,  4, 8 171460, 80, 11&12 33525, 17,49 , 10,24 , 9,51 475663, 12,48
189535, 4,14-4, 7              224773, 57,21 3411, 4,13 , 12, 7 475446, 13,45 475715, 9,47
189536,  5, 7 224774, 56,21 36010, 20,29 , 24,26 475448, 36,42 475716, 31,55

, 3,14 224930, 57,23 ,6, 30 , 4,42 , 39,42 475718, 12,42
190051, 1,13 227128  12, 4 403429, 1,54 , 55,22 475453, 13,42 475720, 26,48
190330, 24, 11 228143, 39,23 403430, 2,54 , 9, 8 475457, 3,55 475721, 6,41



PARTS INDEX: (Part No., Item No., Page No.)
CATALOG 809866, R02-10

2

, 21, 11 550885, 15,56 550926, 66, 55 , 41, 12 , 13,48 686785, 8,43 703257, 19,46
, 21, 12 , 15,57 551352, 42,45 58525, 20,24 , 8,46 686909, 100,45 703260, 1,44

498234, 7,21 550886, 25,56 551359, 21,45 58528, 11,24 602496, 13,46 687114, 31,37 703263, 15,52
498411, 8,21 , 25,57 551970, 26,42 , 26, 23 602667, 20,46 , 34,36 703264, 4,43
51534, 17,40 550887, 27,56 551997, 3,44 , 8, 8 , 7,51 687196, 4,44 703267, 12,49

, 22,35 , 27,57 551998, 5,51 58530, 56.12 602782, 6,45 687425, 14, 7 703268, 13,49
524541, 15,34 550888, 40,56 552005, 25,48 , 65, 12 60360  17, 3 687465  1, 5 703269, 1,49

, 20,41 , 40,57 552024, 5,52 , 65,11 , 4,31 687467  24, 3 703282, 19,60
524570, 2,11 550889, 41,56 552233, 24,55 , 73,11 603724, 60,57 , 2,49 703286, 46,39

, 2,12 , 41,57 562146, 1,63 , 9,24 603725, 60,55 687468  8, 3 703289, 3,45
, 200,64 550890, 42,56 , 1,64 58533, 13,55 604070, 28,39 , 15,49 703291, 4,45

524573, 1, 11 , 42,57 562147, 2,63 58536, 14, 9 604726, 20,39 702811, 4,44 703292, 6,45
, 1,12 550891, 45,56 , 2,64 , 21,29- 5, 30 604981, 7,53 702813, 21,53 703294, 8,45
, 200,63 , 45,57 562690, 17,53 58540, 15, 9 605003, 3,58 703194, 13,46 703295, 9,45

524582, 6, 12 550892, 47,56 562940, 34,39 , 62, 12 60679, 75.,12 703195, 14,46 703296, 10,45
, 6,11 , 47,57 , 37,39 , 62,11 61674, 10, 8 , 15,46 703297, 14,45

524598, 21,37 550893, 48,56 , 40,39 58546, 23,44 , 10,17 703196, 16,39 703394, 1,39
, 24,36 , 48,57 , 43,39 58548, 24,44 , 11,18 703197, 17,39 703395, 3,39

524629, 16,34 550894, 50,55 562942, 17,60 58588  5, 4 , 12,14 703198, 26,39 703396, 4,39
, 21,35 , 50,56 562944, 3,40 58589, 79, 11 & 12 , 12,24 703199, 29,39 , 6,39

524719, 2, 8 , 50,57 562949, 9,41 601602, 10,55 , 13, 7 703200, 30,39 , 5,39
524788, 9,29 550895, 52,55 562954, 2,55 601603, 12,55 , 20,44 703202, 32,39 703397, 10,53
524789, 58,11 , 52,56 562960, 17,41 601604, 13,55 , 5,40 703203, 35,39 703398, 11,53

, 58,12 , 52,57 562961, 18,41 601605, 15,55 , 8,35 703204, 38,39 703399, 1,47
524797, 53,11 550897, 70,56 , 20,41 601606, 25, 55 61676  11, 3 703205, 41,39 703402, 1,45

, 53,12 , 70,57 562968, 5,53 601607, 27,55 3, 4 703206, 45,39 703403, 2,45
524798, 54,11 550898, 71,56 562980, 2,52 601608, 40,55 61683, 20,40 703207, 44,39 703404, 7,45

, 54.12 , 71,57 562981, 3,52 601609, 41,55 , 26,35 703210, 14,60 703405, 18,46
524799, 52, 12 550899, 72,56 563070, 21,40 601610, 42,55 61695, 3, 15 703213, 5,40 703407, 1,47
524824, 2,13 , 72,57 563092, 1,50 601611, 45,55 61974, 21,21 703214, 6,40 703408, 1,47
525403, 51, 11 550900, 73,56 563103, 2,50 601612, 47,55 , 64,23 703215, 20,40 703829, 6,51

, 51,12 , 73,57 563104, 3,50 601613, 48,55 62203  7, 4 703216, 18,40 704544, 1,52
525545, 14,37 550901, 74,56 563105, 4,50 601614, 70,55 , 68,11 703217, 18, 40 705928, 10,46

, 17,36 , 74,57 563106, 5,50 601615, 71,55 , 68,12 703218, 1,41 705938, 37, 48
525546, 15,37 550902, 75, 57 563107, 6,50 601616, 72,55 63544  27, 3 703219, 2,41 705942, 1,46

, 18,36 , 75,56 563108, 7,50 601617, 73,55 , 1,27 703220, 10,41 705943, 16,41
525725, 16,37 550903, 76,56 563109, 8,50 601618, 74,55 , 28,18 703221, 14,41 705944, 22,46

, 19,36 , 76,57 563110, 9,50 601619, 75,55 , 3,21 703222, 19,47 706085, 1,53
5323, 68,23 550904, 77,56 563113, 5,43 601620, 76,55 , 32,18 , 36,48 706086, 3,53
54232, 10,23 , 77,57 56354  22, 3 601621, 77,55 , 9,49 703223, 1,48 706087, 5,53

, 22,21 550905, 78,56 , 16, 9 601622, 78, 55 63545  29, 3 703227, 21,42 706088, 1,51
, 7, 20,- 42, 66 , 78,57 , 27,17 601623, 90,55 4, 3 703228, 20,42 720742, 5,44
54242, 26,44 550906, 90,56 , 31,18 601624, 91,55 , 11,49 , 23,42 720764, 1,43

, 32,17 , 90,57 , 4,65 601637, 1,55 , 48,11 703229, 22,42 720767, 2,43
, 36,18 550907, 91,56 18, 15 601638, 2,55 , 48,12 703230, 28,42 720771, 3,43

54284, 66, 12 , 91,57 , 5,19 601698   7, 2 63547  9, 4 703231, 24,42 721610, 14, 15
54284, 66,11 550908, 100,56 , 51,23 , 7,42 63727, 2, 7 703232, 31,42 7295,   16,49

, 9,29 550909, 101,56 , 8,49 , 92,55 , 26,17 703233, 34,42 733825, 4,26
54951, 11,17 550910, 102,56 564304, 17,45 , 92,56 , 3,42 703234, 33,42 73979, 19,34

, 12, 18 550911, 106,56 564307, 4,45 , 92,57 , 30,18 703235, 32,42 ,7, 30
, 19,44 550912, 107,56 573806, 7,23 602468, 12,48 , 4, 20 703236, 35,42 75498, 3, 12
, 4,34 550913, 108,56 574130, 17,37 602469, 18,48 , 66,57 703237, 29, 42 , 3,11
, 7,35 550914, 109,56 , 20,36 60247, 14,46 63754, 11, 8 703238, 30,42 , 4,61

549750, 14,49 550915, 110,56 574154  5, 2 602470, 7,48 , 11,14 703239, 37,42
550482, 8,51 550916, 111,56 57446  4, 5 602471, 4,48 , 25,26 703240, 38, 42
550653, 91,56 550917, 112,56 , 11, 8 602472, 12,45 660154, 22, 66 703241, 40,42

, 91,57 , 43,62 5804, 24,32 602472, 6,55 660297, 39,21 , 41,42
550882, 10,56 550918, 113,56 , 26,10 602473, 15,42 , 40,23 703242, 27,48

, 10,57 550918, 44,56 ,9, 30 602474, 19,42 686226, 2,23 703243, 15,48
550883, 12,56 550919, 135,56 , 6,24 602481, 4,52 686227, 1,23 703244, 21,48

, 12,57 550920, 141,56 581335, 200,55 602484, 2,51 686283, 9,23 703251, 10,51
550884, 13,56 550921, 142,56 , 76,12 602486, 4,51 686306, 19,20 703253, 16,46

, 13,57 550922, 143,56 5818, 41, 11 602495, 11,52 686343, 3,23 , 3,43



PARTS INDEX: (Part No., Item No., Page No.)
CATALOG 809866, R02-10

3

75556, 9,49 , 9,28 801629, 22,36 , 41,10 , 41,21 806039, 29,32 806877, 13,23
77202  6, 2 800555, 11, 11 801659, 5, 10 804228, 27,20 805894, 49,21 806041, 16,32 807000, 1, 18
79533, 11,23 800556, 12,28 801660, 6, 10 804229, 28,20 , 74,23 806042, 17,32 807014, 2,37
800003, 2,24 , 14, 10 801700, 1,65 804239  5, 3 805897, 52,21 806043, 18,32 807024, 33,37
800009, 1,24 , 6, 9 801757, 2,65 804240  8, 3 , 77,23 806064, 44,23 807025, 1,37
800010, 3,24 800557, 17, 28 802225, 60,23 804246, 10,15 805899, 32,23 , 66,22 807026, 3,37
800044, 8,36 , 19,10 802398, 18,44 804248, 9,15 805906, 4,23 806096,  71,21 807027, 34,37

, 8,37 , 5, 9 , 30,17 804250, 6, 15 , 42,21 , 59,23 807047, 1, 16
800056, 9, 12 800582, 36,11 , 34,19 804285, 16,23 805907, 53,21 806097, 14,21 807073, 10,18
800065, 10, 12 800597, 2,27 802530, 30, 12 804287, 15,23 805911, 1,21 , 29,23 807083, 23,34
800069, 19, 11 800598, 3,27 , 30,11 804304, 32,10 805912, 3,21 806112, 65,21 807084, 24,34

, 19, 12 800599, 4,27 802936, 15,21 804310, 42,10 805913, 24,21 806131, 76,21 807189  2, 5
800070, 37,11 800600, 1,27 , 22,23 804365, 40,10 805915, 18,21 806132, 28,23 807191  6, 5
800071, 11, 12 800615, 17, 8 802937, 38,21 804410  12, 3 805917, 2,21 , 75,21 807211, 40,20
800074, 10,11 800681, 4,37 803026, 45,10 804413, 44, 12 805918, 58,21 806150,  70,21 807230, 22,17
800079, 45, 12 800688, 3,36 803029, 33,10 , 44,11 805920, 26,21 , 58,23 , 26,18

, 45,11 800697, 13,34 803038, 56,23 804414, 6, 8 805923, 59,21 806151, 55,23 807231, 20,17
80008, 7,11 , 18,35 803269, 36,12 804424, 23, 11 805923, 69,23 , 69,21 80723102, 24,18
800085, 7, 12 800699, 12,34 803270, 57,12 , 23, 12 805924, 60,21 806152, 53,23 807232, 23,17
800087, 27,37 , 17,35 803386, 37,23 804426, 29,11 , 70,23 , 67,21 , 27,18

, 30,36 800700, 11,35 803412, 80,22 , 29,12 805943, 8, 29 806155, 54,23 807233, 35,37
800090, 2439 800714, 78,21 803772, 3,36 804428, 32, 36 805955, 31, 66 , 68,21 , 9,36
800091, 32,35 800777, 38,11 803774, 1,36 804661, 45,22 805959, 29,10 806211, 21,28 807244, 21, 17
800092, 33,35 , 38,12 803780, 15,36 804673, 2,17 , 5,28 , 23,10 , 25,18
800237, 55,11 800784, 23,39 803781, 23, 36 , 2,19 805960, 30, 10 806212, 23,28 807263  21, 3

, 55,12 800790, 6, 14 803782, 27, 36 804678, 29,17 , 4,28 , 25,10 807276, 13, 16
800255, 1,30 800792, 6,34 803783  8, 4 , 33,19 805961, 1,28 806215, 14,29 807302, 43,10
800281, 42,19 , 9,41 803789, 29, 36 804753, 31,17 805963, 2, 10 806216, 22,29 807303, 44,10
800296  8, 2 800796, 3,26 803796  20, 3 , 35,19 , 2,28 806219, 22,32 807304, 35,10
800339, 25, 28 800797, 2,26 803886, 3,34 804768, 7,38 805966  12, 2 , 24,10 807345, 14,18
800352, 6, 66 800798, 5,26 803923, 1, 19 804809, 22,9 805967  4, 2 806215, 2, 30 , 15, 19
800368, 18,37 800883, 13, 8 803934, 26,19 804831, 47,23 805968L  3, 2 806216, 3, 30 807346, 20, 20

, 21,36 , 56,11 803936  50, 3 , 48,21 805968R 2, 2 806247  5, 7 807375, 17,18
800370,  7, 7 , 25,36 803937, 13, 19 804930, 44,21 805979  1, 7 806273, 1,42 807389, 20,23
800372,  6, 7 , 26,36 803939, 22, 19 804963, 1, 10 805984, 20,32 806280LH, 33,17 807406, 1, 30
800383, 2,14 800915, 18,26 803940, 9,19 805038, 33, 66 , 22, 10 806280RH, 34,17 807401, 2,33
800465, 3, 22 800919, 15,37 803941, 25,19 805039, 2,44 ,8, 9 806281, 35, 21 807423, 16,17
800474, 10, 66 800920, 14,26 803948  10, 3 , 6,17 805985, 19,28 806285, 6,42 , 18,18
800475, 4, 11 800925, 13,35 803950  1, 3 , 6,19 , 21,10 806288, 73,21 807425, 25, 8

, 4,12 800926, 10,34 803963  1, 5 805040, 11,43 , 7, 9 , 78,23 807482, 20, 8
800479, 10,35 , 15,35 803968  13, 2 805267, 7, 18 805986, 7,28 806289, 72,21 807490, 2, 22

, 7,34 800926-2, 11,34 804032, 28, 36 , 7, 17 , 9, 10 806291, 51,21 , 79,21
800524, 9, 11 , 16,35 804036,  31, 36 805273, 80, 23 , 4, 9 806294, 34, 19 807514, 61,21
800525, 25, 11 800960, 3,34 804061  9, 3 805275, 81, 23 805987, 10, 10 806297, 6,19 807515, 62,21

, 25, 12 , 6,35 804086, 1,15 805538, 46,22 , 8,28 806301, 5,29 807540, 26, 8
800527, 18, 12 800974, 32,38 804087, 2,15 805539, 46,23 , 3, 9 806303, 15,17 807563, 22,21

, 18,11 801048, 1,33 804090, 7, 66 , 47,22 805988, 14,28 , 16,18 , 29,35
800528, 17, 12 801050, 3,33 804091, 21, 66 805589, 10, 9 , 16, 10 806305  13, 3 807569, 31,23

, 17,11 , 38,32 804119  5, 5 805799, 3, 10 , 9, 9 806313, 12, 29 807570, 33,23
800532, 28, 12 801069-1, 8,32 804139, 30,37 805876, 5,21 805989, 13, 28 , 21, 8 807571, 45,23

, 28,11 801087, 35,32 , 33,36 805877, 9,21 , 15, 10 806327, 14,35 807573, 5,29
800542, 10,32 801090, 2,32 804143, 12,17 805878, 7,21 805992, 1,14 , 2, 9 807596, 29,34

, 12,10 801218, 15, 66 , 13,18 805879, 71,23 805998  11, 2 806331, 13,21 807599, 3,28
800547, 14,20 801235, 73,12 804145, 1,17 805880, 72,23 805999  9, 2 806341, 64,21 807601, 27,28
800548, 11,20 801238, 10,25 804152  14, 4 805882, 11,21 806005  10, 2 806711  2, 3 807604, 11,29
800549, 12,20 801275, 26, 66 804153  15, 4 805886, 27,21 806016  1, 2 806758, 32,37
800550, 10,20 801276, 3, 66 804154, 29,19 805887, 28,21 806025, 28,35 , 35,36
800552, 15, 11 801277, 16, 66 804156, 1, 8 805888, 29,21 , 1, 9 806762, 35,19

, 15, 12 801279, 9, 66 804159, 34,10 805889, 30,21 806033, 19,32 806763, 38,19
800553, 16, 12 801282, 50, 66 804167, 2,34 805890, 31,21 806034, 20,32 806766  1,1

, 16,11 800664, 77, 11 &12 , 34,11 805891, 33,21 806035, 23,32 806767  1, 6
800554, 11, 10 801286, 21,36 804168, 75,11 805892, 34, 21 806036, 24,32 806769  4, 6

, 26,34 801536, 52, 11 804169, 74,11 805892, 76,23 806037, 27,32 806789, 18,29
, 7, 10 801613, 1, 28 804206, 38,10 805893, 30,23 806038, 28,32 806876, 12,23



PARTS INDEX: (Part No., Item No., Page No.)
CATALOG 809866, R02-10

4

807617, 34, 12 K45568, 26,39 M0001201, 13,36 
807654, 8,34 K45740  5, 3 M0001207, 13,37
807655, 9,34 K45802, 5, 18 , 16,36 
807656, 30,28 , 5,18 M0001242, 10,36 
807728, 7,13 K45824, 9,30 , 9,37
807729, 12, 8 K54894, 7, 15 M0001243, 10,37
812353, 41, 66 K55634  3, 3 , 11,36 
812385, 12,35 K55742, 27,39 M0001264, 14,36
812472, 35,17 K58633, 11,19 M0001Q1Q, 6,25
812525, 7, 8 , 12, 19 M000238, 5,25
812561, 43,22 K64-6, 39,10 R1, 15,30
812601, 17,26 K72004, 10,36 R13453-1, 16,36
812602, 23,36 K72016, 11,15 R13453-12, 21,26
812616, 1, 22 K72147, 8,39 R1811, 13,28
812939, 23,8 K8-326,  10, 7 R18147-2, 26, 28

,35,11 K87901, 17,15 , 28,10
, 35,12 K87902, 10, 16 R18147-3, 18,39
, 1,29 K87902, 9,39 , 2,34

812940, 9,13 K87903, 4,27 , 28,28
85822, 61,11 KN623342, 21,19 , 3,41

, 61.12 KN630187  14, 3 , 6,27
86503, 67,23 M0000057, 11,36 R19452-10, 19, 9
B114A4, 15,7 M0000075, 10,39 R19452-4, 29, 28
B2236-8, 4, 30 , 7,38 , 31,10
B3698-26, 8, 30 M0000082, 25,34 R19452-6, 36, 10
B4832, 4, 33 M0000192, 1 R19452-7, 29, 8
B4794, 5, 33 M0000205, 16,26 R19558, 4, 16
88246, 13,34 M0000233, 14,34 R19587, 4,29
K20344  7, 7 , 19,35 R19592, 19,39
K20344SS, 54,21 M0000237, 15,26 R19593, 20,39 
K20348, 3,38 M0000238, 19,26 R19595, 21,39 
K20352, 4, 36 M0000239, 23,26 , 9,16
K20384, 4, 15 M0000241, 20,26 R19596, 12,16
K20386  19, 3 M0001003, 4,37 , 22,39 
K20388, 4,38 , 5,36 R19831-2, 10,27
K20428, 11,25 M0001012, 17, 66 , 4,35

, 8,26 M0001029, 4,36 R206, 17,30
K20468, 7,26 M0001030, 14,36 R22, 11,28
K20510, 5,39 M0001035, 6, 36 R22147, 18,36
K20556, 5,36 , 6,37 R227, 19,36

, 5,38 M0001115, 2,36 R22916, 17,38
K301514, 6,39 M0001138, 8,38 R2389, 27,26

, 7, 12 M0001150, 12,36 R23959, 18,38
, 7,16 M0001152, 9,38 R24062, 11,28

K33795 8, 7 M0001154, 10,38 , 13, 10 
, 15,15 M0001158, 7,36 R24165-58, 3,17

K33849, 6,36 , 7,37 , 3,18
K33924, 10,28 M0001171, 11,39 R25457, 25,39 
K34678, 4, 19 M0001172, 12,39 R25518, 19,38

, 4,18 M0001177, 13,39 R426, 12,28
K34805, 5, 15 M0001178, 11,38 R4584, 8,25
K34806  23, 3 M0001180, 12,38 R7638, 9,25
K34807  3, 3 M0001181, 13,38 R9054, 20,36

, 13,25 M0001182, 14,38 Rl06, 7,25
, 6,38 M0001183, 1,34 Z0113-34, 16, 19
, 9,26 , 14,39 Z2249-.50, 28, 8

K34809, 7,39 , 2,41 Z2441-4.50   10, 7
K34811  7, 3 , 8, 10 Z2441-7.75  11, 7

, 7,30 M0001185, 11,37 Z2880, 31,32
K44719  9, 7 , 12,36 Z4525-24, 43,19

, 36,20 M0001195, 16,39 
K44728, 10, 20 M0001196, 17,39 

, 12,27 M0001197, 15,38
K44881  6, 3 M0001198, 16,38


	TMP-TMV 55 PTS 809866.pdf
	TMP-TMV-Binder1.pdf
	parts list.pdf
	TMP T2 PRTS MANUAL DWG


	Binder1-pages
	2.pdf
	10
	11
	12
	13
	14
	15
	16
	17
	18
	3
	4
	5
	6
	7
	8
	9


	Button11: 
	Button1: 
	Button3: 
	Button4: 
	Button9: 
	Button5: 
	Button6: 
	Button7: 
	Button8: 
	Button2: 


